1:Bxd - L:eseD ues unJ'€6685\00085\AISOT1\SHIAHO STTYS\ST 11 HdINO\SANOID\LABEIRHW :9)14
| Jo | :obed Zy-d43 GlL08:NO3 #AIH MaINOY=(J 7§ '|ddy [e108dS=0/TV.L/ 'SHWIT JO INO=("IQE 910N 062011 210Z/6L/S0
120 06} 68°0 soveoaul
£7'595 y1'995 8.'G95 89'295 89'895 61°295 BN o oy
SM3I0S)es
YIM InU pesyssoI)
0.8y yy¥l-d 6061 8cvl-d 00’6y vy l-d 6061 8evl-d ¥6°8¥ vy¥1L-9 6061 8evl-d
sbuiysnq
UM peayssol)
L¥'88l 6615-d LE°GYL 208g-d 96'881 6619-d 1a%4" ¢08s-d ev'L6l 6615-d 69l 208s-d
L¥2Cl-O 8¥Cl-0 YAZA NS 8¥ClL-0 JAZA RS 8¥2C1-0 Heys qnis 4o jnu
9 1e|j00 ‘pos ‘sbuu
upm (s)uossid
96°2¢91 9eCL-0 Gcocec L¥92C-O ¢ge9l 9¢¢L-0 €6°6¢€¢ L¥92-0 18°C9l 9¢e¢CL-0 08'8¢¢ L¥92-O
s||ays Buliesq pue
s}oq ‘Buiysng ypm
poy Buiosuuo)n
0€'g9l /615-av ey'g9l /618-av 09'¥91 /615-av 1269l ./616-av 09991 /618-av 1299l /615-av
a1 N/d a1 N/d a7 N/d an N/d a1 N/d a1 N/d
dnoio sped
G09LELD | NS Y09LELD | INS €091L€LD | NS C¢09LELD | NS L09LELD | NS 009LELD | NS
| sooielo) | 7091£10) | cootelo] | 2o9ield | 1091£10)| | 009110 413
06.€°8 o00s°CL 06.€°8 200S°CL 06.¢°'8 0005°CIL
9# Moy G# Moy it moay 1 S# moay | Zit Moy L# Moay L
059 ul ‘exons 926.¢d4 ‘N/S8wely 9/09r -dweid ZL02/SL/g :Peteldwod YIONIY NOSVr g soueeg
0°068 INdY Bunesadp
uoissaidwooay Abiaug uewie) ‘Joaloid Lese) 2992
:Ainbu (ovzzody) £698S # 19pIO
ﬁnﬂ@v ujsjseq uewie)  uswoIsSn)

p1023y Buiouejeg 1ossaidwo) [y

Auedwo) uswdinbg 9y :Auedwon g




; Ariel Lubrication Sheet
Company: A G Equipment Company Customer:  Caiman Eastern

Order #: 58593 (AP022405) Inquiry:
7.6.6.2 Case9: Project: Caiman Energy Recompression
Frame: JGC/6 Stroke, in: 6.50 Rod Dia, in: 2.500 Frame S/N: F37926
Gas Stream: Natural Gas (Water Saturated and/or Heavy hydrocarbons)
Cylinder MAWP Suct Press Disch Press
Throw Model psig Service Stage # psia psia Serial No.
1 12.500C 800.0 Service 1 1 223.96 512.71 C131600
3 12.500C 800.0 Service 1 1 223.96 512.71 C131602
5 12.500C 800.0 Service 1 1 223.96 512.71 C131604
Applied Speed, RPM 890
Cycle Time at Applied Speed, sec 20.2 (see chart, lower right)
Break-In Cycle Time, sec 13.5 (For period of 200 hours)
Recommended lubricant (mineral oil) for SAE 40-50 wt (ISO 150-220)
application and pressures
Rupture Disc Purple 3250.00 psig, 0.250 in hole dia.
Lubricator Pump Diameter 3/8" (0.37501in)
Qty of Pumps feeding this block 1
Recommended base feed rate 0.50 Pints/day/in of bore diameter
Throw 1, 3,5
Part Mumber:
O A-1987 O
Throw 3: Cyl 125000 ® 24T @ Throw 3: Cyl 12.500C
Throw 5 Cyl 128000 @ 24T @ e T bz 5 Cyl 12,5000
Throw 5 Facking s @ 18T @ b T hrowe 3: Packing
Throw 1: Cyl 125000 a— @ 24T @ b T biry 1: Cyl 12,5000
@ a5 @ e T hirc 1: Packing
£3-34-150
O 144,37 psid o
Lube Point Base Rate Recommended Delivered Del/ Cycle Time, sec Pints/day
Description Multiplier Pints/day Pints/day Rec RPM Normal Break-In | Normal Break-In
Throw 3: Cylinder 12.500C 1.25 3.48 3.55 102% 1000 18.0 12.0 32.9 494
Throw 3: Cylinder 12.500C 1.25 3.48 3.55 102% 900 20.0 13.3 29.6 44.5
Throw 5: Cylinder 12.500C 1.25 3.48 3.55 102% 890 20.2 13.5 29.3 43.9
Throw 5: Cylinder 12.500C 1.25 3.48 3.55 102% 800 225 15.0 26.3 39.5
Throw 5: Packing 1.25 2.78 2.66 96% 700 25.7 171 23.0 34.6
Throw 3: Packing 1.25 2.78 2.66 96% 600 30.0 20.0 19.7 29.6
Throw 1: Cylinder 12.500C 1.25 3.48 3.55 102% 500 36.0 24.0 16.5 24.7
Throw 1: Cylinder 12.500C 1.25 3.48 3.55 102%
Throw 1: Packing 1.25 2.78 2.66 96%

**NOTE: Ariel suggests that delivered/recommended amount for cylinders and packings be within 90 - 125%. These recommendations are general
guidelines. If the lubricants or flow rates do not appear to work adequately, flow rates and/or lubricant types may need to be changed. Please contact

the lubricant supplier for specific lubricant recommendations. See Section 6.0 of the Ariel Packager Standards for more information.

03/07/2012 12:56:49 Note: BOLD=0ut of Limits, /TAL/C=Special Appl, 80LD=Review MMSCFD at 14.70 psia, 60.0 °F
File: \\Ariel39\V1\Groups\CMPR FILES\SALES ORDERS\CLOSED\58000\58593.run Gath

Page: 1 of 3
Case:9 - Pkg:1




Company:

Ariel Lubrication Sheet

A G Equipment Company Customer:  Caiman Eastern ?&3'33
Order #: 58593 (AP022405) Inquiry: \
7.6.6.2 Case9: Project: Caiman Energy Recompression
Frame: JGC/6 Stroke, in: 6.50 Rod Dia, in: 2.500 Frame S/N: F37926
Gas Stream: Natural Gas (Water Saturated and/or Heavy hydrocarbons)
Cylinder MAWP Suct Press Disch Press
Throw Model psig Service Stage # psia psia Serial No.
2 8.375C 1895.0 Service 1 2 502.71 1327.10 C131601
4 8.375C 1895.0 Service 1 2 502.71 1327.10 C131603
6 8.375C 1895.0 Service 1 2 502.71 1327.10 C131605
Applied Speed, RPM 890

Cycle Time at Applied Speed, sec
Break-In Cycle Time, sec

application and pressures

11.2 (see chart, lower right)
6.7 (For period of 200 hours)

Recommended lubricant (mineral oil) for SAE 50-60 wt (ISO 220-320) or SAE 40 wt (ISO 150) w/

Compounding

Rupture Disc

Lubricator Pump Diameter

Qty of Pumps feeding this block
Recommended base feed rate

Purple 3250.00 psig, 0.250 in hole dia.
3/8" (0.3750in)
2
0.50 Pints/day/in of bore diameter

Throw 2,4, 6
Part Mumber:
O A-4783 O
Throw & Cyl 83750 e ® 12T @ Throw & Cyl 8.375C
Thirow 2 Cyl 8.3700 el @ 12T @ e T b 2 Cyl 8.375C
Throw 2 Facking s @ 12T @ e T hrowe 4: Packing
Throw B: Cyl 83700 e @ 12T @ . T hiry B: Cyl 33750
@ 65 @ . T hircy B Packing
H-B1167
O 41219 psid O
Lube Point Base Rate Recommended Delivered Del/ RPM Cycle Time, sec Pints/day
Description Multiplier Pints/day Pints/day Rec Normal Break-In | Normal Break-In
Throw 4: Cylinder 8.375C 1.50 2.80 3.20 114% 1000 10.0 6.0 32.3 53.9
Throw 4: Cylinder 8.375C 1.50 2.80 3.20 114% 900 11.1 6.7 29.1 48.5
Throw 2: Cylinder 8.375C 1.50 2.80 3.20 114% 890 11.2 6.7 28.8 47.9
Throw 2: Cylinder 8.375C 1.50 2.80 3.20 114% 800 12.5 7.5 25.8 43.1
Throw 2: Packing 1.50 3.34 3.20 96% 700 14.3 8.6 22.6 37.7
Throw 4: Packing 1.50 3.34 3.20 96% 600 16.7 10.0 19.4 32.3
Throw 6: Cylinder 8.375C 1.50 2.80 3.20 114% 500 20.0 12.0 16.1 27.0
Throw 6: Cylinder 8.375C 1.50 2.80 3.20 114%
Throw 6: Packing 1.50 3.34 3.20 96%

**NOTE: Ariel suggests that delivered/recommended amount for cylinders and packings be within 90 - 125%. These recommendations are general
guidelines. If the lubricants or flow rates do not appear to work adequately, flow rates and/or lubricant types may need to be changed. Please contact
the lubricant supplier for specific lubricant recommendations. See Section 6.0 of the Ariel Packager Standards for more information.

03/07/2012 12:56:49

Note: BOLD=0ut of Limits, /TALIC=Special Appl, 83L0D=Review MMSCFD at 14.70 psia, 60.0 °F
File: \Ariel39\V1\Groups\CMPR FILES\SALES ORDERS\CLOSED\58000\58593.run Gath

Page: 2 of 3
Case:9 - Pkg:1




3/07/12 ARIEL CORPORATION C/N: 001 RHCOVP02
SALES ORDER COVER SHEET

SERIAL #: F37926

PART: JGC CLASS DESCRIPTION: JGC:D FRAME CLASS

PART NUMBER QTY DESCRIPTION DRAWING NO.

G-19252 1 FRAME ASSEMBLY, C:D/6, STD, DRILLED FOR BEARING  A-11002
TEMPERATURE DEVICE

G-10224 1 CRKSHAFT ASSY,C6,6-1/2STK,DUAL A-13047

G-16735 6 GUIDE ASSY,C:D,STD A-16316

G-14984 6 CONN ROD ASSY,FS,JGC:D  ELP A-3093

G-14981 6 X-HEAD ASSY,JGC:D ELP A-14464

A-1987 1 24T-24T-24T-18T-9S N.A.

A-4783 1 12T-12T-12T-12T-6S N.A.

B-1438 3 XHD NUT,19.2#,RND,JGC:D B-1438

D-5199 3 CROSSHEAD, L/M, DI, 194.0#, ELP, JGC:D D-5199

D-5802 3 CROSSHEAD, LGT, DI, 146.2#, ELP, JGC:D D-5802

G-2904 1 DRIVE END CVR,C:D/6,STD OR R/R A-4295

G-10387 1 AUX.END CVR,C:D/6,4 PUMP,DUAL A-11770

G-0986 1 LO LEVEL GLASS,J6>,STD A-4068

G-19612 1 LUBE OIL PUMP ASSY, G-R, JGC:D/6, DUAL A-18490

FF LUBRICATOR A 1 FORCE FEED LUBRICATOR A-18971 2 SHT

G-5299 1 DISTRIBUTION BLOCK MOUNTING. SINGLE, JGR:W/4, N.A.
JGJ/4:6, JGH:E:K:T/4:6, JGC:D/4:6

G-2708 2 RUPTURE DISC ASSEMBLY, 3250 PSI N.A.

G-2861 1 FF TUBING,JGC:D/6,E:K:T/6 N.A.

G-10225 1 CHAIN ASSY,C:D/6,STD,R/R,DUAL A-11650

G-19684 1 TOP COVER ASSEMBLY, 1 PIECE GASKET, JGC:D/6 A-18567

G-19564 2 FORCE FEED GAUGE ASSEMBLY, 3000 PSI, LUBE BLOCK, A-18433
3/8 TUBE

G-12164 2 FORCE FEED PROXIMITY SWITCH, CYCLE INDICATOR, N.A.

KENCO, TRABON-SB

G-8091 1 THRM VLV2"FLG,MTD,CD46,EKT6STD A-3224



3/07/12
SALES ORDER COVER SHEET

PART NUMBER QTY DESCRIPTION DRAWING NO.
1 ANALYZER DRIVE SHAFT FOR ALL UNITS EXCEPT JGB AND A-2793

G-2226

KBB
G-5738 14 CRANK VIB DETUNER,C:D, 4000WR2 A-6742
G-16337 1 TOOL KIT ASSY, JGC:D,W/110i¢¥2IND N.A.
G-17577 1 OVER PRESSURE RELIEF VALVE ASSEMBLY, C:D/6 A-17200



¥ _ ¢ Z _ !
N O O ﬁ ﬁ < ANON s 10-¥1-60 "Hx(wwa NO3 | A3 NOI [ A3¥ | miowe i d0 Lavd N1 350 80 J00T9SI0 0L Lo L INeD. Lo 3L0/LN NOILdROS30 AN
= S300 [NA 'JUNLOVANNYA OL LHHM 3IHL SIAID NOILYHOdYOD TAMY
o] O CVTO0 MBI VOB O CELY L b | i i e e wimarsein o570 N 48 ons gt wve o)
MA¥ Y14 430y ove L % 9# SILON 4IAAY C10@® CONIMYEA Q3SIAZY
0G0SY OIHO ‘NONYIA LNNOW ‘ L6L01] | P —0
Q{QW__ XQ{ﬁVﬁU{Jm mm E. N@@Q ﬁ N 15K INIHHND 0L Q3L¥adn 6zZ# W3L 43AQ¥ (Z-v) ONIMvHd 03SIATH
=B o s
7
& 3
|

AN AdVITIXNY

[ —

JOHLIW TYAONIY d¥D ONIJvid

A HLOG NO 30v4dMS 3J0HS LSNAHL MO13d

LAN X001

dvd 133

LL—ONN 11-8/5

00y (3IAVIYHL ONOT
L X 0NN 1-8/s

1S

S oNoT L7/ 1-97

LN XOvr
ONN 11-8/6

(dvD ONRJvIg 0319M3SSY 40 S3AIS

38 1SNW SNId NOISNINIG INYLEO4NI)

NOILOIMONd 2€/€ 1 B

(N3 A0

— d¥0 3HL
MOd4 Aviy 301S
3HL O1 30v4dns
(3M0049 F19NISSY

"YOSNIS "dW3L ONIMYAg NI Gf 30S 93HIO

30IS AN3 XN HOSN3S “dW3L ONI¥vI8 NIWW of
‘ONI IAHO ¥OSNIS “dN3L ONISYIS NIVW vf 3OS SHL < £|®

3AIS ON3 XNY HOSNIS "dW3L INIMYIE NIW Cf
‘305 ON3 A0 HOSNIS dW3L ONIKY3IE Nivw L# 30IS J3HI0
YOSNIS "dW3L ONIMvIG NIWW C# :3TIS m:\;A@

"ATINISSY §VTNOILYYd SIHL 304 038IN03Y (HI¥3 4O SIILINVAO ONY)

SWALI 404 ISIT Sldvd OL §3439 0343040 LINA FHL OL ONINIVLIY3d

NOILYINOIANOD LOWX3 FHL INI53dd3d ANdYSSIOIN LON AVYAL ONY

ATNO S350d4Nd NOILFIISATI J04 ST ONIMVId ATAN3SSY SHL -6 @
ONITIVLSNI 340438 SONI4-0 foA
HSNT4 NI 3AIEd

(Y=Y M3IA 33S) ONILSNY INFATHd OL 0%F W3l 30v1d3d OL
7OF WAL 35N '03A0N3Y 39V (SEf W3L) SIS ONILAT 4

ISYOMNYEO NV Sdvd NI
S3HILON NI d3LvO0T S8YL HLIM STI3IHS ONI¥v3d jﬂmz,A

TIYANYINCNE S3NTWA 3N0Y0L ONY S38NJ3004d
Q3ONINNOO3Y d3d SHINILSYS TV N3LHOIL 40 N3SO0T -l

-5310N




3/07/12

PARTS LIST
JGC:D/6 FRAME, SPACER BARS, MAIN CAPS, PART NO. G-19252
BEARINGS & THRUST PLATES, DRILLED FOR REF DRAWING A-11002

BEARING TEMPERATURE DEVICE.

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

D-6020

A-3051

A-3068

B-3995

A-3763

FPO500HG

A-0918

A-0925

FCO120LEE

PP0810MB

A-9589

A-0018

FC0102GO

FS0420KV

A-3065

FC0102GL

A-0815

FPO500GG

FS0400FG

A-3208

A-0013

FC0120HJ

1 FRAME, BTD, JGC:D/6
5 MALE CONN,STL,3/8T X 3/8P
18 12-POINT CAPSCREW, 1-3/8-12 X 9, G8

12 SLEEVE BEARING, HALF SHELL, MAIN / CONNECTING ROD,
JGC:D

1 CHK VLV,1/8MX1/8F,SS,PPT/14PSI
0 DOWEL PIN, 3/8 OD X 1" LONG, +.0002
1 PLUG, TUBE FITTING, STL, 1/4 TUBE
1 MALE ELBOW,STL, 3/8T X 1/4P
24 12-POINT CAPSCREW, 1-1/8-7 X 9, G8
2 PIPE PLUG,1-1/4NPT,HEX HD,STL
1 END PLATE, OIL GALLERY, WITH PORT, JGC:D/6
2 O-RING, VT, 2.770 OD X .210, 75/85 DUROMETER
4 HEX HEAD CAPSCREW, 1/2-13 X 3, G5
8 SET SCREW, SQUARE HEAD, OVAL POINT, 1-8 X 5-1/2
1 END PLATE, JGC:D/2:4:6
4 HEX HEAD CAPSCREW, 1/2-13 X 2-1/4, G5
1 MALE ELBOW, STL, 1/4 TUBE X 1/8 NPT
0 DOWEL PIN, 5/16 OD X 1" LONG, +.0002
0 SET SCREW, CUP POINT, 7/16-14 X 1"
2 END PLATE, HEATER MOUNTING, JGC:D/2:4:6
2 O-RING, VT, 3.520 OD X .210, 75/85 DUROMETER

8 12-POINT CAPSCREW, 5/8-11 X 1-3/4, G8

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST

23 A-0811 2 HEX REDUCING BUSHING, 1/4 NPT (MALE) X 1/8 NPT
(FEMALE), STL

24 A-0804 2 STREET ELBOW, 90i¢%%, 1/8 NPT, STL

25 A-15556 1 STREET TEE,STL,1/8P

26 A-0830 2 MALE CONNECTOR, STL, 1/4 TUBE X 1/8 NPT

27 B-1423 2 THRUST PLATE, BZ, JGC:D

28 FPO510LU 2 SPIROL PIN, 5/8 OD X 5 LONG

29 PP0S10GB 2 PIPE PLUG, HEX HEAD, 1/2 NPT, STL

30 FC0120NQ 4 12-POINT CAPSCREW, 1-1/2-6 X 3-1/2, G8

34 FSO0400NK 4 SET SCREW, CUP POINT, 1-1/2-6 X 2

35 B-1837 4 LIFTING BRACKET,NEW STYLE C:D6

36 FS0450HC 6 SET SCREW, CUP POINT, NYLON PATCH, 5/8-11 X 1/2

37 A-0841 1 HEX REDUCING BUSHING, STL, 1/2 NPT(MALE) X 1/4
NPT(FEMALE)

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14 _ L

NOILVJOdd 0D TdIdV |

ANV X08 (0334 30404 3HL OL ONIGNL 3HL SV T13M SY dANd 110 3807 JHL OL ONIdld 3HL FT1NISSY—3y
v TIVANYN SYOLVY3d0 3HL NI G3NMLNO S3¥NJ300dd d3ANIWNOD3Y
T3V ONISN NIVHD 3HL NILHOIL - "13X008dS 33101 IHL TIVLISNI ANV dnN NIVHO 3HL JT10H ‘A3 TIVISNI NIHM
‘J3AON3Y L3IMO0dHS d31A1 IHL HLIM JWIL FAVS 3FHL 1V NIVHO JHL ANV d3A00 ANI AYVITIXNY 3FHL F1GNISSY
'S81-14 Glz OL S1709 (Z1) 3HL 3ND¥OL ‘YOLdYaY ONY

TIIHMATS FHL ONITAWISSY ¥314V "y30VdS 3JHL 40 3OV1d 3HL NI A3 TIVISNI 38 TUM T33HMATS 3HL

YOLdvAY IHL HONOYHL S1108 <L FHL ONIAOWIY A8 LAVHSUNVHO FHL WOH4 430VdS ANWNG d¥3dWVA 3HL JAONIY

JONVO 3dNSS3¥d 10 38NT JHL ANV X08 JOLvOldaNT 334 30404 JHL OL ONIGNL IHL TIM

SV Q3NOW3Y 38 LSNW dANd TI0 38N7T 3HL 404 ONIdId 3HL  "S30NVO 931334 ONISN S1IMO08dS FHL NOIMv—3d
Ol Q33N 3HL SV T13M SY MJOM ATAW3SSY—3d JHL 40 HONW JLYNINITI TUM SIHL - "31dISSOd SV J3IHOVLLY SLyvd
ANV SY HLIM 843A00 ANI AMVITIXNY JHIINT 3HL JAONIY  "Q3A0OW3Y 38 OL NIVHO 3HL MOTIV TIIM HOHM

‘ONIdIld dNNd 10 38NT 3HL NV ¢3A00 401 FHL FAOW3Y

¥ _ ¢

- INON- .. mO\No\No _,,.ﬁ__Km_uS NOT [ ATH| 310um w1 w0 1ava NI 350 30 FROSI0 O LS Sl NP LN 3L%A/LNI NOILdI¥0S30 A3y

oN “oma 50/20/20 97 X5 AL MY, AN LHSSNOD NILLA 18 N NOL1Y30d0 00 o 3L S v1f Wl
A18N3SSY :03004dd¥ N0 @@@N r O T34V 0L AVIINA0Yd 38V NIZIHL SINIINOD NV ININNOOQ SIHL Sow\ufo\mo 500 9f WLl SYM SLF WAL v8® L4 WAL SvM Zuf WL v8® @

. G# WAL Svm 6L WL v8® vH WAL SVM 8LF WAL QIGNNNTY

0G0¢¥Y OIHO "NONJIA LNNOW 0Cc9¢ 1| | o

'S@1-14 912 OL S1108 (1) 3HL 3N0MOL ~ ¥3dW¥a @

dvod MOVIrMovigd <% mmmmav 199/ 1| ¢ 134 . 'SYM G# JION OV14 40 HdvHOv¥vd ONOO3S (2-V)

TIVANYAL NE SINTVA 3N0Y0L
ANV S34N03008d J3IANINWOOIY d3d SYINILSVH TIV NILHOIL 40 NISOOT 4

'sg1-14 Sz Ol %omEA_
NO MNINHS OL .08§ Ol EIA

ATEN3SSY aVINJILYVd SIHL ¥04 d34IN03y (HOV3 40 SIILIINVND dNV) SWILI ¥04
ISIT SL1vd ONIANVJNOJOV Ol 3438 0343040 LINN JHL OL ONINIVIY3d
NOILYSNOIINOD 1OVX3 JFHL INIS3dd3d ATYVSSIOIN LON AV NV ATNO

Q3AOW3Y 38 OL 3AVH TIIM L3IN008dS ¥31a1 3HL
T3IHMATS O3 NOILYWHOINI zo_:ﬂﬁmz_A_ @ S3S0d9Nd NOIIVIISNTT 903 SI ONIMVIA ATaW3SSY SIHL l
) "SILON
., BN —1 N -
g S 2 — e a 7
e 1y \(,{‘ _ S Y x\x
////Nv’\ /////0 i — \w\|
Q3403 Sl
| TIFHMATS NIHM
. ¢
J
¢ |




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
JGC/6 CRANKSHAFT, FORGED ALLOY STEEL, PART NO. G-10224
FOR DUAL CHAIN. 6-1/2" STROKE REF DRAWING A-13047

ITEM PART NUMBER QTY DESCRIPTION

1 AD-3480 1 CRANKSHAFT ASSEMBLY, FS, DUAL CHAIN, JGC/6

1 D-1589 0 CRANKSHAFT, FS, ALLOY STL, JGC/6

2 B-1612 0 OIL SLNGR,DRIVE END,C:D/6

3 A-11617 0 SPKT,40-2 X 25T

12 A-11619 0 SPKT,35-1 X 24T
13 B-1631 1 SPACER,DAMPER DUMMY C:D:Z:U/6
18 AB-3450 0 ADAPTER ASSEMBLY, VIBRATION DAMPER, DUAL CHAIN,

JGC:D/6

19 FCO01051Q 12 HEX HEAD CAPSCREW, 3/4-16 X 3-1/2, G9

99 AD-3480-C 0 CRANKSHAFT ASSEMBLY WITH CRATE, DUAL CHAIN, JGC/6

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14

€ 4 | }
PO INON | BUCCILOEIN 1 hos | nms|  wos | na | Limsoomcmmiios oo sounnso st ast | suvou
@ F m @ F < Jon oM 60/9¢/90 §ngo§ | 76951 | 0 %ﬁﬁwo_ﬂmMmmMﬁw&wmb@mwﬁmmmmmmwmmmmm ‘LI 9V14 GIAOWI ¥OO # OVH a3aay €00 Zv® SYmM 8 1Iv.L3a
QaLYD013Y A 1I¥L3A GEAOWTY Z0®@ 'NOILDINNOD SYO 39¥Nd
0S0€¥ OIHO ‘'NONY3IA LNNOW vSvol | ) HLIM SLINN NO Q3¥IND3Y SWALI ¥04 d 11YL3a 33S SYM ‘L 1# ILON
avVOY MOVMMOV1d € % 0

NOILLVIOdd 0O THIIY

(318v0I1ddy N3HW) (1)

OO MIIA

WdO

Q3SIATY "NMOHS (0z# W3LI) SYM Z# ILON A3ISIATY "a3anl 39 @
OL SNIVYA ANV SINIA SYM G# FLON QISIATY 118D 1L ©Y14 d3aay

ev® (318v0I1ddY NIHM) NOILOANNOD LNVI009 ONIMOVd SYM
‘1NOTI¥D 9-0 MIAIA ESIATY PY® SYM D-0 MIIA A3LYO013Y ZvD

'NOILISOd 40 1NO -06 NMOHS (2€# W3LI ® 0z# W3LI) A ®

ONITIVLSNI 3404349 STV3S-0-LV1S 40 S30v4 110 A

‘S1IMSVYO ¥3dI4 40
S3AIS HLOY OL LNVOI48NT 3ZI3S-ILNV NV >._n_n_<A

"INV1002 ONI¥OYd 404 zo_szzooA ©

"ONIMOVd 31009 d3LVM HLIM
S1INN NO @3dIND3Y SIWLI ¥04 3-0 M3IA 33S A

'¢9¢ ALILOOTONISN TTVLSNI A

"‘TTdNOJONHIHL T¥NOILHO 40 NOILVYIOT A g

‘NOILISOd 1108 ¥3A0D 3dIS 3HL 40
SYIANYOO OML dOL NI (2## N3LI) SANLS TIVLSNI A

‘J4IHASONLY
34VS ANV 3LVI4dOdddY OL d3dN.L 39 OL SIN3A A O

'‘NOISYHaV LNIATHd OL

‘ONITIVASNI 340438 ONRO 10 =€ |

“IWNNVIN NI STNTVA

3INDHOL ANY SFUNAID0Nd GIANIWNOITY
¥3d SYINILSYA TIV NILHOIL¥O N3S00T -2 J

‘JUIHASONLY 34¥S
¥ OL 38NL ONY SONd ONIddIHS INOWI <}

‘S310N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12
PARTS LIST
JGC:D CROSSHEAD GUIDE PART NO. G-16735
REF DRAWING A-16316

ITEM PART NUMBER QTY DESCRIPTION

1 D-2928 1 X-HD GUIDE,S2,JGC:D

2 B-1428 1 GSKT,NST,22-1/4 X19-1/4X1/64

3 FCO0120KQ 12 12-POINT CAPSCREW, 1-8 X 3-1/2, G8

4 B-1426 2 COVER, CROSSHEAD GUIDE, JGC:D

5 B-1429 2 GSKT,RET,13-1/2X17-7/8X1/32

8 A-10187 48 SEMS BOLT, 1/2-13 X 1-3/4, G5

10 A-0415 2 LUBE FITTING, 3/4-10 X 2

11 FWO550IA 6 STAT-O-SEAL, 3/4 DIA., NITRILE

12 A-0815 2 MALE ELBOW, STL, 1/4 TUBE X 1/8 NPT

13 A-9099 1 MALE ELBOW,STL, 3/4T X 3/4P

14 A-15517 1 SS GUIDE VENT TUBE

16 A-15683 2 PIPE PLUG, 1/2NPT, SQUARE HEAD, STL, DRILLED

17 A-8725 1 OMNI OIL TRAP, STEM, SS, 1/8 NPTF

18 A-3181 1 EYEBOLT,1-3/4-8 UNC, SHORT

19 A-0863 1 HEX REDUCING BUSHING, STL, 1" NPT(MALE) X 3/4
NPT(FEMALE)

20 A-0926 1 MALE BRANCH TEE,STL, 3/8TUBE X 1/4NPT

21 A-0800 1 MALE ELBOW, STL, 1/4 TUBE X 1/4 NPT

23 B-1425 1 X-HD GUIDE,GLAND,JGC:D

24 A-3117 1 O-RING, VT, 9.895 OD X .210, 75/85 DUROMETER

25 FC0102GI 5 HEX HEAD CAPSCREW, 1/2-13 X 1-1/2, G5

27 B-1690 1 PKG,2.5, OIL WIPER,WAT

29 A-3780 1 CHECK VALVE, POPPET, DOUBLE BALL, SOFT SEAT, SS,

1/4 NPTF INLET X 1/4 NPTF OUTLET

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



8 | A 9 g | 4 ] £ 14 |
} 40} 1HS JINON No3 A4 IVA/LIN NOILAI¥OS3a A
O m @ _\ " m o o = 6/60/50 (314035 LA SSETNN SHONI il ¥ SNOINEG ¥61G | 0 waeoio | gy NorsNENG a3sInEM 20D N Sk, 4O NOLYINGIAO @
- 1817 1¥vd 4 @_mam_u LNINNO0T NI GINIYINGD NOLLYIRONI o 1034400, 404 M3IA 0300V :£¥® ‘3903 A0S OL NMYHATY
; 06918 el |\aNOGWOO 335 [ Jegomorn| SN mw%%_ M -
A8 SWY3L 03349V ANV LINISNOD NILLIMM AB ATINO  NOILYHOJEO0O L:L vu/ OQ
ON S IVIE3LYIN NMVH0 1311V OL A¥V13RdOYd 34V NIFYIHL SINIINOD ONY INSWND0QA SIHL
0S0€¥ OIHO ‘NONY3IA LNNOW 89LLL) €
d3dIM 10 avOd XOVr¥ovg ¢ %
- ‘zh-zoNpovd aod . [NOLLVIOdAOD THIIV
4
S—— SONR 10D D03 ¥3LNO
SELON INSONVL LLNG — _ x
DEYEYNO 00T
OHS S SFTOH (9)
0 SSYOSNYAD OL NG HLTING
dAL <08
a i
1
i
i
- |
06
3
Ve
i m—
7
[ 33 [ .IvM.ONMIvasTenod]  okerv] L | ¥ ’
T .SMYE. SONI u3dIM|__ J9zev| L | ¢
T Z\C IIVIdONMOVd|  JSeev| | | ¢
IS Zicdnoyadim|_ esv[ L | )
1M QUNG3Y 3L31dW00| 06918 - | -
ONDOVd 3L37dN0D| _ 06948 - | -
TV NOILdI¥0S3a ON Ldvd | 'ALD [WaLl
1SN Ldvd LINGNOdINOD
8 | JA | 9 g ¥ | € 4 l




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
30 A-3529 1 HEX PIPE NIPPLE,STL,1/4 X 1/4
32 FCO103IK 4 HEX HEAD CAPSCREW, 3/4-10 X 2, G2
33 A-8724 1 OMNI OIL TRAP, BODY, SS, 1/4 NPTF
34 FC0160CJ 6 SOCKET HEAD CAPSCREW, 1/4-20 X 1-3/4, NYLOK
35 FCO0103KK 3 HEX HEAD CAPSCREW, 1-8 X 2, G2
36 FWO550KA 3 STAT-O-SEAL, 1"DIA., BLACK
37 A-0925 1 MALE ELBOW,STL, 3/8T X 1/4P
39 B-1427 2 COVER, GUIDE, DISTANCE PIECE, JGC:D:Z:U
40 B-1430 2 GSKT,RET,10-3/16X13-1/2X1/32

42 PT0200EB 80." SS,TUBING, 3/8 OD X .035 WALL

45 A-2958 2 TOP / SIDE COVER HANDLE, AL, 2 HOLE

46 FC0134CD 4 BUTTON HEAD CAPSCREW, 1/4-20 X 5/8, 316SS
47 FD0210GCO 4 DOG POINT STUD, 1/2-13 X 2-7/8 LONG, B7

48 FWO0500GA 4 FLAT WASHER, 1/2 SAE

49 FNO0450GD 4 HEX NUT,GR8,1/2-13

50 PP0850CB 1 PIPE PLUG,1/4NPTF,HEX SOC,STL

51 PP0810KB 1 PIPE PLUG,1"NPT,HEX HD,STL

84 A-15842 1 PIPE PLUG, 1/8NPT, SQUARE HEAD, STL, DRILLED

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



|

AV
m @ O Mw < NON- 26/92/S nm_um_w%a NO3 | A3 1ioum i a0 1avd W1 351 40 TSOTSIG 0L LR L INVAD. LON 3AYO/LN NOILd¥9S3 AR
= . . $300 1Ng 'J4NLIVINNYA OL LHIIY IHL SIAID zo_._.s,“_o.u_xco T3V
a9/ Qu) 1LY | O | Smma s e be o Naodn /o N
0S0SY OIHO ‘NONY3IA INNOW 964911
avod Movryovia s¢  (CIEmMY D|[67901[ ¢
NOILVHIOdd0D THIYV 95/01l ¢ 5
y S (
- 7 30N 33S ) » -ﬁ»
m L 22r P77
,,,,, LI
=T v @ | oLl
7 =1l
. O N N I—m [ “
d0L NO YIGNNN Lavd %ﬁm/\\ A__Om\u
‘INIOP dOL NO STHILON ONIMV3g HLM NdnL /1
SI 00¥ IHL 40 NOILYINIINO 1034409 (SYIHLO A8)
' GITIVISNI ONIISN HOLYW INIO oy 134205
"dOL NO Y3IGWNN MONHL dWVLS
"03Y3INID S| 3199N9 ANV TYOILYIA S| IVIA ANODIS TILNN
€9-Y¥3 NI Q34103dS SY L1IND0S HLM 1108 NdNL ONY LIND0S OLNO MI¥ISLIS/MINIS @
GNNHL NILHOIL "Q3Y3LNID 3189NG FHL HLM dn ONIDVH TYIA T3A3T 1SHI4 HLM LovLS
TIGNISSY AVINOILSVd SIHL 904 G39N039 (HOV3 30 SNV aNY) WALl
§03_ISIT ST¥Vd ONIANVAN0JY Ol ¥3339 0393080 LINN AL OL ONINIVIY3d NOILYNOLNOD 10VX3 JHL
INISIHJ3Y KTIEVSSIOIN LON AW ONV KINO SISOJYNd NOIIVILSATI 804 ST ONIMVIG ATGAISSY SIHL ~'G
"MOT3E NMOHS SY 9 W3Ll TOOL ¥OLVJIONI NYNL ONISN £9-¥3 ¥3d 1109 HOVI NynL
NIHL "NY3LLIYd SSOMOSSINO ONISN (L¥¥HO 3NDYOL X08 T00L) £9-¥3 ¥3d SL104 404 INVYOL-Td —+ @
"d¥0 Q0N ONV QOY NI SIHOLON NI Q3L¥OO0T SAVL HLIM STIIHS ONIYYIE TIVISNI —¢
Q0¥ NI 39YSSVd 110 OL JT0H 10 40 LNIANOMTY ININIVINIVA JTHM NI ONIHSNE 3ZNO¥E SSI¥d —¢
TYANYIA NI SINTYA 3NDYOL ONY STINQIV0¥d QIANIWWODIY ¥3d SYINILSYA TV NILHOIL 80 NIS00T —'L
SILON

(&)




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
CONNECTING ROD, FORGED STEEL PART NO. G-14984
JGC:D WITH BEARING HALF SHELLS. REF DRAWING A-3093

EXTERNALLY LUBRICATED CROSSHEAD PIN

ITEM PART NUMBER QTY DESCRIPTION

1 D-5197 1 CONNECTING ROD, FS, JGC:D, ELP

2 A-2907 0 12-POINT CAPSCREW, 1-1/8-12 X 9, G8

3 FPO5001G 0 DOWEL PIN, 7/16 OD X 1" LONG, +.0002

4 B-1424 1 BUSHING, CONNECTING ROD, Bz, JGC:D

5 B-4821 2 SLEEVE BEARING, HALF SHELL, CONNECTING ROD, JGC:D,
ELP

6 B-3993 0 TURN IND,JGC:D, 110i¢%2,3/4 DRIVE

99 AD-5197 0 CONNECTING ROD ASSEMBLY, FS, JGC:D, ELP

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



|

“INIANJO0 NI QINIVINOD NOIULYWIOINI

J10HM NI 30 L¥vd NI 3SM 40 3SOT0SIQ OL LHIIW JHL INV4D LON
$300 108 ‘JUNLIVINNYA OL LHOW FHL SIAI9 NOILYHOJH0I T3IY
A SAYIL 43389V ONY INISNOJD NILLIIM Ad AINO  °NOILYYOJY0D
T3V OL AYVIIINAO¥d 3¥V NIJYIHL SINILNOD ONY INIANJOQ SIHL

AVA/ LN

NOILJI¥IS3T

A

'SNOILYOI1I93dS 01 qINDYHOL
N3G SvH (Z#W3L) LNN QVIHSSOMD
Y314 AINO (M0071 OL) Q3INILHIIL

aNY NI QIM3N0S 39 OL 3dY SMI¥ISLIS
(#N3L) LN QYIHSSOHD INIAOWIY
340439 (8#W3L) SMIYISLIS OML NISOO0T

TIYANYW NI S3NTYA 3N0H0L

ANV S34N0430dd QIANFNWOI3Y d4d

SYINALSYS TV N3LHOIL o0 N3SOOT =l
-S3LON

d

Av
INON [ LO/%0/%0 MY [ wo3 [ a
Vovv1 < cunan] LO/PO/V0 EMIGBOY 1| O
0S0S¥ OIHO ‘NONY¥IA LNNOW
avod Movriovig s¢  (CIEMY )
NOILVHOdd0D THINV
(G A\ :
— 14
\
\
/ —
INIYNIILTY

-

%
\

V-V NOILO3S




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST
CROSSHEAD, PIN, END PLATES & BALANCE NUT PART NO. G-14981
EXTERNALLY LUBRICATED PIN. JGC & JGD REF DRAWING A-14464
ITEM PART NUMBER QTY DESCRIPTION

1 CROSSHEAD 0 FOR PART NO. SEE COVER SHEET

1 D-5199 0 CROSSHEAD, L/M, DI, 194.0#, ELP, JGC:D
1 D-5200 0 CROSSHEAD, M/H, DI, 245.3#, ELP, JGC:D
1 D-5201 0 CROSSHEAD, HVY, DI, 291.0#, ELP, JGC:D
1 D-5202 0 CROSSHEAD, XHVY, BZ, 344.5#, ELP, JGC:D
1 D-5802 0 CROSSHEAD, LGT, DI, 146.2#, ELP, JGC:D
2 B-1437 1 CROSSHEAD PIN,JGC:D

3 A-3063 2 END PLATE,CROSSHEAD PIN, JGC:D

4 A-3062 1 12-POINT CAPSCREW, 5/8-18 X 12, G8

5 FNO461HA 1 SELF-LOCK NUT,ESNA,5/8-18

6 FPO505FE 2 ROLL PIN, 1/4 OD X 3/4 LONG

7 B-1438 0 XHD NUT,19.2#,RND,JGC:D

7 B-1439 0 XHD NUT,23.9#,RND,JGC:D

7 B-1440 0 XHD NUT,29.0#,RND,JGC:D

7 B-1441 0 XHD NUT,34.2#,RND,JGC:D

7 B-1442 0 XHD NUT,39.1#,RND,JGC:D

7 B-1443 0 XHD NUT,43.9#,RND,JGC:D

7 B-1444 0 XHD NUT,49.0#,RND,JGC:D

7 B-1445 0 XHD NUT,53.9#,RND,JGC:D

7 B-1498 0 XHD NUT,58.9#,RND,JGC:D

7 B-1499 0 XHD NUT,64.1#,RND,JGC:D

7 CROSSHEAD NUT 0 FOR PART NO. SEE COVER SHEET

8 FS0455GM 2 SET SCREW, CUP POINT, NYLON PATCH, 1/2-20 X 2-1/2

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
9 B-5905 0 BUSHING, CROSSHEAD, BZ, JGC:D, ELP
11 A-16273 0 PLUG,EXPANSION,.281,STEEL

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



¥ _ ¢

I _

|

m @ N ﬂw _ < INON 6/L2/80 No3

31v38 {QINIIHI
AAISSY @ N @ .T

‘Q3A0NddY

“INIANJ0Q NI QINIVINOD NOILYAJOANI
JIOHM NI 30 Ldvd NI 3Sn 340 3SOTISIA OL IHOW JHL IN¥39 LON
$300 1NE ‘JUNLIVANNYA OL LHOW IHL SIAID NOILYHOJH0D T131Y
A SA¥IL G338V ANV INISNOJD NILLRIM A8 AINO
T34V OL AYVIIINAONd 34V NIJYIHL SINILNOJ ONY INIANJ0Q SIHL

“NOILYY0d40D

£6/81/80 HO
¢evs

0¢¢8

14

04201

L

0S0¢Y OIHO ‘NONYIA LNNOW
ANMHmHﬁv-

$0c01

g

08601

8

e 0
!

7SS | ¢
veS| ¢

L¥/0]|

vilvl

6

Y

m_<ow_v_o<Qo<._m_mm
NOILVIOdd0) THIYV

ATBNISSY IVINDILYYd

SIHL 403 034IN03Y (HOV3 40 SILIINYND ONY) SWAL

404 IS SL¥Yd INIANYANOOOY OL ¥3434 "03430¥0 LINN

FHL 0L ONINIYLY3d NOLLYMNOLINOD 10vX3 JHL INISTAI

ATIIYSSIIIN LON AVA ANV S3S0ddNd NOILYYLSNT
404 SI ONIMYYT ATEWN3SSY 43A00 ONF JAIMA SHL

HIAVIY d3dVL SF HLM S_EW_A .ms/wwz OINI ANV
43N0 HONOWHL 4330 9l/¢—¢ T1dd {9¥¢), 4, d3dNI3S
ANV QINOILISOd AT43d0dd ‘QITIVISNI ¥3A0D aN3 IH_§A8

m%imﬁ%iz_;sﬁm5\625 Sz_ gz<
ONISNOH Tv3S  HONO¥HL o330 91/5-1 TG (82Z ;A'

v @

<¢|o

®

. ‘NMOHS
SY LNO QINANL d HLM (6# WAL) W3S 1SNT TIVLSNI

@@ gNnoyy TV 39NV9
¥31334 2710 ~ 800" HLIM @3MOIHO 39 OL (v# Will)
INISNOH VS O NV LAVHSANVYO N3IMLIIE JONVHVITD

(G%Z# SWIL) SLINSYD
40 S3QIS HL0G OL INVOINENT 3ZAS-IINY NY AlddY

"NOILYTIVISNI 4314V
ISV 40 dOL HLIM HSNT4 (Z# WAL) L1INSYD MIN WML

“IYANYW NI SINTYA 3NDY0L NV SFANA3304d ]
(J3INIWAODIY d3d mmmzﬁmi TV N3ILHOIL d0 N3S00T !

-S3I0N

AUYA/LN

NOILJRIS3]

A3

£0/40/40
HYQ

“ANNOYY Y
39N¥9 Y3334 €10° — OLO° HLM Q3XOFHD 38 OL (vAWAL) INISNOH
WIS 10 ANY LiVHSHNYY)D NIIMLIE JONVIVITO-SvM v# ILON ‘€8 L¥

£002/LL/10
e

“SQUYANYLS INILIVAT
INIHAND OL QALVAdN ,HINVIN ¥3dYL v# HLM wy3y “(¥3r00

N Z€/LL ONY 9SH VS LiVHS HONOWHL) d330 91/£-1 TI¥g
(822)L#. Svi 94 3LON V14 'L# JLON 9v14 Svm of AON V14 ‘of
JLON Y14 SYM Z# ILON 9v14 'C# JLON Sy L# ILON ‘THO "¥IWY3IY
¥3dvL GF HLW WYY (43400 NI Z€/5C ANV ¥3A0D HINOWHL) d33Q
91/£-7 1144 (9¥2)),0.. Sva L# LON 9v14 ® 84 3LON Q3QQY cve

S S ——a

T

e e o . —" "

e

h——¢

e

i
®

N
|
|
|
|
|
|
|

¢
®
©
B
o

%@ g

o 2

e




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12

PARTS LIST

DRIVE END COVER, JGC/6, 7.5" DIAMETER PART NO. G-2904
DRIVE END, STANDARD AND REVERSE ROTATION REF DRAWING A-4295

ITEM PART NUMBER QTY DESCRIPTION

1 C-1212

2 B-1436

3 FC0102GL

4 C-1124

5 A-3059

6 A-10201

8 FPO512EF

9 A-4778

10 FPO512F]

1 COVER, DRIVE END, JGC:D
1 GSKT,RET26-5/16X28-9/32X1/32

19 HEX HEAD CAPSCREW, 1/2-13 X 2-1/4, G5
1 SHAFT SEAL HOUSING, JGC:D/6, 7-1/2 STUB SHAFT
1 GSKT,RND,17 X 1/32
16 SEMS BOLT, 3/8-16 X 1-1/2, G5

2 THREADED TAPER PIN, #4 X 1" LONG
1 DUST SEAL,TURCON 9,JGC:D/6

2 THREADED TAPER PIN, #5 X 2 LONG

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



¥ _ ¢ 14 _ L

“INJANDOO NI GINIVINOD NOILYASOANI
NON- c0/0¢/11 nﬁ_Mm_o NO3 [ A3 3104 N1 30 L8vd NI 35N 40 ISOTOSIQ OL LHOIA JHL INVED LON EIN AT NOILJINIS3a
— $300 18 'JANLIVINNVA OL LHOR JHL SIALD NOLLYAOHOD T3V : :
"ON “9Md 20/6L/11 UMy 6980 || O |48 sheaL azsov anv inasiod NaLLIA 48 KINO' NOLLYO4H0D SOYVONYLS ONILIVYQ INFHIND OL QIL¥adN HINVIY ¥3dVL
ATENISSY 03AQ4ddY NMVAQ TINY OL AYVLIINJO¥d 3Y NITYIHL SINILNOI ONY INIAND0Q SIHL G# HUM WYY (IWVY4 NI 330 Z8/5Z ANV 43A00 HONOWHL) 4330
1002/52/10 91/€-Z TI¥a (9¥27).0. SYM v ILON 914 ‘LF ILON IS SVM
0G0StY OIHO °‘NONY3IA INNOW LIV L A of ILON 9v14 ‘cf 3LON SvM L# ILON '£8@ Gf ILON QIATY Ve

avod Movrdovia s¢  (IEEY )
NOILVdO0dd0) TAIdV

A
(B —F 6 06— 0O

ATANASSY IVINIAYd SIHL 804 43dIND3Y

(HOV3 40 SIILINYND ANY) SWILI ¥04 LSIT

S1dvd ONIANYNOJJY OL d343d "03430d0

LINM JHL OL ONINIYIY3d NOILYYNOIANOD

LOVX3 FHL INISFHIY ANYSSIOIN LON

AVA ANV S350ddNd NOILYELSNTI 404 Sl
INIMYYD ATAWNISSY d3A00 dNI AYVITIXNY SIHL RN C]

YINVIY M3dYL S HLM WYY INvYS
OLNI ONY ¥3A00 HONOYHL 4330 91/¢-¢

140 (9v2°),0, G3¥NJ3S ANY QINOILISOd ; @
A143d0Yd “QITIVISNI ¥3A0D ON3I E_;A G % ° «ﬂ
'SIOVAANS (Z# WAL SLINSYD 40 S3AIS _
HL0G OL INVOINENT FZI3S—IINY NV E%A © ;
"NOLYTIVISNI 4314 3SvE 40 dOL %
HLM HSNT4 (Z# WAL) SIINSYD MIN WINL Z i |
VANYIN NI SINTVA Aw nﬁ
INDYOL ANV SIUNAIV0Nd GIANIWWOITY _
¥3d SYINILSYA TV NILHIIL 0 NISOOT 70 ; @
'STION % ;
OB ° i
| o
cle ¢

<C




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST
AUXILIARY END COVER FOR DUAL CHAIN WITH PART NO. G-10387
4 PUMP FORCE FEED LUBRICATOR. REF DRAWING A-11770
ITEM PART NUMBER QTY DESCRIPTION

1 C-3599 1 COVER, AUXILIARY END, FOR 4 PUMP LUBRICATOR, DUAL
CHAIN, JGC:D/6

2 B-1436 1 GSKT,RET26-5/16X28-9/32X1/32

3 FC0102GL 19 HEX HEAD CAPSCREW, 1/2-13 X 2-1/4, G5

4 FPO512F] 2 THREADED TAPER PIN, #5 X 2 LONG

5 PP0850MB 1 PIPE PLUG,1-1/4NPTF,HEXSOC,STL

6 A-0827 1 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT

7 A-0490 3 PUSH-IN PLUG, PLASTIC, 5/16 THREAD, YELLOW

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



_ £ c _ l

“INIANJO0 NI QINIVINOD NOIULYWIOINI

NON- £6/8/ maxﬂ__o NO3 | A3¥| 1704w n %0 Lavd NI IS 30 3ISUTOSIO OL LHOIW JHL LNV LON LVI/LIN NOLLAIIS 3T A3
= N "9 $300 1nG ‘ANLIVANNYA OL LHOW JHL SIAI9 NOILY40GHOD 3RV

£6/6¢/6 4d A9 SA¥IL QIOY ONY INISNOD NILLAM AG ATNO °NOILYHOJ40D ‘8 wau (1) qaaav
ATANISSY — /St/ Pt AN # (v @

T3V OL AYVIIINAO¥d 3¥V NIJYIHL SINILNOD ONY INIANJOQ SIHL ANY Z# WAL (L) QIAOWIY 'ONIY—0 NY OL LINSYD ¥ILNO QIONYHD

0
O@OM).QV{«%WIWO.{Z-}OV—ZUW-QM\W ._W—M,DOE L N@Om W Snm;\%%\ma ‘6 WALl 430QY ‘S9 @ "SHIHSYM Lv14 OML 43aav @
ZOEH)&%OQ%OQ Am:m< H 0v601 ¢ TIYVANYIN NI SINTVA IN0YOL ANV S3YNCAI00dd

QIANFANNQIIY d3d SHIANILSYS TV NILHOIL 40 NISOO0T 'L

— - e

o]
o

NN

~

o 7
N

Ul




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
SIGHT GLASS ASSEMBLY STD PART NO. G-0986
JGE:K:T, JGC:D, JGB:V, & JGJ/6 REF DRAWING A-4068

ITEM PART NUMBER QTY DESCRIPTION

1 B-3322 1 FLANGE,SIGHT GLASS,HEKT:CD:BV

2 A-5375 1 GSKT,RND,2-1/4,X 1/32,INNER

3 FCO102EG 2 HEX HEAD CAPSCREW, 3/8-16 X 1", G5

4 A-5376 1 GSKT,RND,2-1/4 X 1/8,0UTER

5 A-5378 1 REFLECTOR,SIGHT GLASS,2"

6 A-0745 1 O-RING, VT, 2.756 OD X .103, 75/85 DUROMETER
7 A-5374 1 SIGHT GLASS,2-1/4"LENS

8 A-9870 1 O-RING, VT, 2.254 OD X .070, 75/85 DUROMETER

9 FWO0501DA 2 FLAT WASHER, 3/8 ID PLAIN

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14 | € 4 3
PRV IS ANON .| HHPOOLTIA b s | as|  woa | na| yomnocamasvuioonowmeos i so a3 3uvm
0678L-V .. ST, g5utt | o
0S0€¥ OIHO 'NONY3IA LNNOWN
avoy MOVI¥Ov g ¢ %
NOILLVIOd&aOD THIAV
'SM3YOS 13S NILHOIL

"ONITIVLSNI 340439 ONIY-0 110 A
"1INSYO LV3S ATd3d0dd OL "SE7-14 66/56 OL INDHOL 431S OML A

"(LN3JAT0S 318YLINS V NI NYIT1D)
710 ONIONYHD NIHM NIFHOS HINIVYELS LO3dSNI ANY IAONTY A

'NOILISOd SIHL OL 310H
ONIOOVL HLIM ©N1d A3NddNS YOANIA NYNLIY “ONINYITO mm.ﬁEA_

€8/ ¢8 ) 99 ‘¢ [ £8)¢C8 9% ) (08

ANV LINO0YdS LAVHSUNVHO HLIM 13X008dS dNiNd NOITY A
‘WOLLOG OL "d’I 439dV1 IHL HLIM INJNFT3 J31714 TTVLSNI A

"1IASYO
1v3S ATd43d0dd OL 'Sd1-14 09/5€ OL INDHOL d43LS OEHA

“IVANYIAL NI S3NTVYA 3N0Y0L ANV S394NA300dd
J3ANINNOITY H3d SHANTLSYA TTV NILHOIL HO NISOO0T -l

‘S310N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
LUBE OIL PUMP, STRAINER, AND FILTER PART NO. G-19612
FOR DUAL CHAIN. GORMAN-RUPP PUMP. REF DRAWING A-18490

JGC/6 & JGD/6

ITEM PART NUMBER QTY DESCRIPTION

1 C-4258 1 L O PUMP,G-R,R/R,C6,(DUAL STD)

2 A-11615 1 SPKT,40-2 X 26T

3 FKO361FI 1 SQUARE KEY, 1/4 X 1-1/2 LONG

4 FS0455DG 2 SET SCREW, CUP POINT, NYLON PATCH, 5/16-24 X 1"
5 B-1435 1 GSKT,SQ 6-7/16 X 6-7/16X1/32

6 FD0212GDM 4 1/2 DOG PT.STUD,1/2-13 X 3-3/4

7 B-2277 1 ADAPTER, LUBE OIL PUMP, VIKING, E:K:T:C:D/6
8 A-9588 1 STRAINER ASSY W/PIPE JGC:D/6

10 B-1482 1 LO FILTER ASSY,NUGENT C4:6,K6

11 B-3514 1 PIPE FAB,LO SUC,DUAL,C/6

12 A-3166 0 LO FILTER ELEMENT KIT,CD,ZU/2

16 FNO460GA 4 SELF-LOCK NUT,ESNA,1/2-13

38 PP0810IB 1 PIPE PLUG,3/4NPT,HEX HD,STL

46 A-3182 1 GSKT,PIPE FLG,2-1/2"-125#,1/8

50 B-1570 2 CLAMP, NUGENT FILTER MOUNTING

51 A-7028 2 BRACKET, FILTER MOUNTING, K:C:Z:B/4:6
52 A-3190 1 BRACKET, PRESSURE GAUGE MOUNTING
53 FC0102HK 2 HEX HEAD CAPSCREW, 5/8-11 X 2, G5
54 FC0102E)] 2 HEX HEAD CAPSCREW, 3/8-16 X 1-3/4, G5
55 B-1434 1 GSKT,SQR,6-1/4 X 6-1/4 X1/32

56 FDO0210HDC 4 DOG POINT STUD, 5/8-11 X 3-1/8 LONG, B7
57 A-3185 2 MALE CONN,STL, 1-1/2T X 1-1/2P
58 A-3191 1 STREET ELBOW,STL,1-1/2P

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12
PARTS LIST

59 A-18451 2 GAUGE, 100PSI, BACK MOUNT, 3/8 TUBE

60 A-0962 2 HEX RED BUSH,STL,3/4M X 1/4F

61 A-0830 1 MALE CONNECTOR, STL, 1/4 TUBE X 1/8 NPT

62 A-3187 1 HEX RED BUSH,STL,2M X 1-1/2F

64 PT0200CB  76." TUBING, SS, 1/4 OD X .035 WALL

65 FNO451ED 4 HEX NUT,H/W,2H,3/8-16

66 A-0800 1 MALE ELBOW, STL, 1/4 TUBE X 1/4 NPT

67 A-9623 1 ORIF BUSH,SS,1/2M X1/4F X1/16

68 A-0827 1 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT

69 A-9920 1 TUBE,PREF,316,L0,JGC/6

70 A-0026 1 O-RING, VT, 3.895 OD X .210, 75/85 DUROMETER

71 FNO450I1A 8 HEX NUT,STL,3/4-10

72 FCO1001P 8 HEX HEAD CAPSCREW, 3/4-10 X 3-1/4, G9

73 A-3183 1 GSKT,PIPE FLG,3"-300#,1/8

80 FCO100HN 4 HEX HEAD CAPSCREW, 5/8-11 X 2-3/4, G9

81 A-0815 0 MALE ELBOW, STL, 1/4 TUBE X 1/8 NPT

82 FWO500HA 8 WASHER, 5/8 SAE

83 FNO450HB 8 HEX NUT, 5/8-11, STL, ZINC PLATED

85 A-0811 0 HEX REDUCING BUSHING, 1/4 NPT (MALE) X 1/8 NPT
(FEMALE), STL

99 A-17157-K 0 G-R "J", RELIEF VLV REPAIR KIT

99 A-17158-K 0 G-R"J", SEAL & BRG REPAIR KIT

99 A-17160-K 0 G-R "JP", IDLER REPAIR KIT

99 A-18451-A 0 GAUGE, 100PSI, REPLACEMENT SET, BACK MOUNT, 3/8
TUBE

120 PT0201CD  48." TUBING, 316 SS, 1/4 OD X .065 WALL

121 FMO400BC 1 MACHINE SCREW, SLOTTED, #10-24 X 1/2

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
122 FWO500AA 1 FLAT WASHER, #8 SAE
123 A-0831 1 TUBING CLAMP, 1/4 TUBE
157 A-0934 2 MALE CONN,STL, 3/8T X 1/4P

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14

}

¢40 | IHS INON .

¢h10/e0 11d

NO3

NO3

A

1 ,.681-V onowa

CUIENO WA

€6.LL1

NOILLVIOdd 0O THIIY

050€¥ OIHO ‘NON¥IA LNNOW
avoy MOVI¥Ov g ¢ %

dvd NI 3Sn
LOVAANYA 3LVQ/LINI

NOILdI¥083d

m_._.SoN

@




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/13/12

PARTS LIST

FORCE FEED LUBRICATOR; LUBE PUMP:3/8", QTY=1, PART NO. FF LUBRICATOR ASSY
LUBE PUMP:3/8", QTY=2 G-SHEETS USED: G-19877, REF DRAWING A-18971 2 SHT 2 SHT
G-19874

ITEM PART NUMBER QTY DESCRIPTION

1

10

12

13

14

15

16

17

18

19

20

21

22

D-6146

A-18527

A-7155

A-7158

A-3069

A-5639

A-3072

A-0030

A-11560

A-11616

A-10781

B-2238

PP0810CB

A-7617

A-10782

A-10783

A-5641

FC0102GlI

FC0102CG

FC0102CE

A-16623

1 FORCE FEED LUBRICATOR, 4 PUMP TANK ASSEMBLY, 5/8
INCH SHAFT

3 FORCE FEED LUBRICATOR PUMP, 3/8, ARIEL

0 TOP CVR QUAD FF LUBE BOX

0 GSKT,ARL "4"LUBE BOX CVR,1/32

0 WORM SHAFT, FF LUBR 5/8D E KCZ

0 HSG BRG FF LUBE BOX LH BCKZ

0 SHAFT OIL SEAL

0 O-RING, VT, 1.637 OD X .139, 75/85 DUROMETER

1 FENNER DRIVE, 5/8 ID X 1" OD, FORCE FEED
LUBRICATOR, JGC:D/6, JGZ:U, KBZ:U:B:V

1 SPROCKET, 35-1 X 22T, FORCE FEED LUBRICATOR,
JGC:D:Z:U, KBZ:U:B:V

0 ADJ SHAFT,QUAD LUBE BOX
0 CAM/WORM GEAR,4-PUMP FF LUBR
3 PIPE PLUG,1/4NPT,HEX HD,STL
0 HEX NUT,JAM,STL,1-1/2-12
0 SNAP RING,STL,RADIAL 1.125
0 FLAT WASHER,SUPPORT,HARD
0 SIGHT GLASS,3/4" NPT
4 HEX HEAD CAPSCREW, 1/2-13 X 1-1/2, G5
2 HEX HEAD CAPSCREW, 1/4-20 X 1", G5
0 HEX HEAD CAPSCREW, 1/4-20 X 3/4, G5

1 DATA PLATE, 4 PUMP FORCE FEED LUBRICATOR

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



4 _ £ 4 l
s NON_ o CHWIEOTIG] o [ran] o | van) Sommmeo s o ot | uvoun
L2681V o RO Geunt | o
0S0€¥ OIHO ‘NONYIA LNNOW
avoy MOVI¥Ov g ¢ %
NOLLVIOdJd OO THIAV
JANA NIVHO T¥Na I NIVHO JTONIS "NTINISSY 9V NOILYVd SIHL 904 a3dIN03d (HOVT 30 SIILIINVNO ANY)
9/Q:09r B 9/L:M:39r Ay 3 N:zay SW3L1 "0 1817 L3Vd ONIANYANOJIV OL ¥343d "d343AQH0 LINN IHL
OL ONINIVLY3d NOILVANSIEANOD 1OVX3 FHL INFSTIdTY ATEVSSIOIN
ION AVIN ONV ATNO S350d8Nd NOILVELSNTI 804 STATANISSYSHL  -0)
- (AINO SLINN #/L:M:FHOr) ‘SAVIYHL OL 9vZ 3LILO0T A1ddY A
/—
I ﬁ¢ - - (SE7-N1 00Z OL 88X 8 N:ZaY 9/a:09r ANDYOL)
W#\...w % § % ('sg1-14 001 OL 9/L:}:39r INDUOL)
S 'ONINILHOIL FTHM LNFWIAOW
A@ Aa WIXY OL 3NA S SIHL "dINNd FHL NO¥ AVMY ¥3HLYENA HONI 94/} LI
NOILISOd OL A¥Y¥SS3OIN 38 AVIN LI 3AINA ¥3INNIH ONINILHOIL NFHM A
e e 31714 40 3QIS ¥OVE NO LI NI J_OA
“TYANYIN NI SINTYA 3NOHOL ANY
SFUNA300Yd GIANINNODTY ¥3d SHINTLSYA TT¥ NILHOIL MO NIS00T -9
] ST-1402 0L 3NOYOL=—_§ |
v\o“ooﬂ/ - VILA3HOP //I Sg1-14 21} OL mzomoHA
@/ R ‘(ONINIL YOLYOIONI 3T0AD %0018 NOILNGIYLSI)
kgl E < < _ 'ONILLIS dINNd LOFHHOD 04 LFFHS NOILYORENTHIANITAD 33S  -€
ST L iP E
% 4 'ONITIVLSNI 340439 ONIY-O .__oA
@\ ([ @\ - ‘0334 ISYIHONI OL LNO SONM LNFWLSNFaY MIHOS
inl ‘0334 3034 OL SONY LNFWLSNray NI ;mmomA
(1) (1) 'STION
7 3 4 I




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/13/12

PARTS LIST
23 A-0827 7 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT
24 A-15556 2 STREET TEE,STL,1/8P
25 A-0815 2 MALE ELBOW, STL, 1/4 TUBE X 1/8 NPT
26 PP0810GB 1 PIPE PLUG, HEX HEAD, 1/2 NPT, STL
27 A-0800 1 MALE ELBOW, STL, 1/4 TUBE X 1/4 NPT
28 A-18592 1 FF LUBRICATOR PUMP GASKET, 1/16 THICK, ARIEL PUMP

29 PT0200CB 72." TUBING, SS, 1/4 OD X .035 WALL

30 A-0843 1 STREET ELBOW, STL, 1/2 NPT, 90 DEGREE
33 A-0830 5 MALE CONNECTOR, STL, 1/4 TUBE X 1/8 NPT
35 A-0918 2 PLUG, TUBE FITTING, STL, 1/4 TUBE

36 A-8723 1 FF LUBR FILTER, 150 MIC

37 A-8729 1 BRKT, FF INLET FILTER

38 A-8824 1 FEMALE BRANCH TEE STL1/4TX1/8P

39 A-8828 3 MALE ADAPTR,STL, 1/4T X 1/8P

40 FC0102CC 2 HEX HEAD CAPSCREW, 1/4-20 X 1/2, G5
41 A-3394 1 COVER PLATE, BLANK FF PUMP

42 A-8075 1 FF LUBR MANIFOLD,4 PUMP,SLOAN

44 PP0810RB 1 PIPE PLUG,1/8NPT,HEX HD,STL

45 FWO0500CA 0 WASHER, 1/4 1D, SAE

46 FRO571CC 6 DRIVE SCREW, TYPE U, SS, #6 X 1/4

47 A-0805 2 UNION ELBOW-TUBE, STL, 1/4 TUBE

48 A-0811 1 HEX REDUCING BUSHING, 1/4 NPT (MALE) X 1/8 NPT
(FEMALE), STL

49 A-8123 1 FF LUBR MANIFOLD,2 PUMP

52 FCO102CH 0 HEX HEAD CAPSCREW, 1/4-20 X 1-1/4, G5

99 A-18527-A 0 FORCE FEED LUBRICATOR PUMP, REPLACEMENT, 3/8,
ARIEL
99 A-8723-K 0 FILTER KIT, LUBRICATOR 150 MIC

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
DISTRIBUTION BLOCK, MOUNTING BOLTS PART NO. G-5299
JGA:H:E:K:T:C:D:B:V/4:6, SINGLE BLOCK REF DRAWING N.A.

ITEM PART NUMBER QTY DESCRIPTION

1 FC0102CI 8 HEX HEAD CAPSCREW, 1/4-20 X 1-1/2, G5

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12
PARTS LIST

PART NO. G-2708

RUPTURE DISC ASSEMBLY
REF DRAWING N.A.

3250 PSI
ITEM PART NUMBER QTY DESCRIPTION

1 A-0080 1 BLOW-OUT ASSY,SPECIFY DISC.

2 A-0124 0 RUPTURE DISC, 3250 PSIG, PURPLE

3 A-2570 1 PLASTIC PLUG/CAP, 5/8 ID HOLE OR 9/16 TUBE, RED

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
FORCE FEED LUBRICATION TUBING PART NO. G-2861
JGC:D/6 AND JGE:K:T/6 REF DRAWING N.A.

ITEM PART NUMBER QTY DESCRIPTION
1 PT0200CB  320." TUBING, SS, 1/4 OD X .035 WALL
2 A-0886 12 BULKHEAD UNION, STL, 1/4 TUBE
3 A-0401 12 BRACKET, BULKHEAD UNION
4 FCO0134CC 12 BUTTON HEAD CAPSCREW, 1/4-20 X 1/2, 316SS
5 A-0831 12 TUBING CLAMP, 1/4 TUBE
6 FMO0400BC 12 MACHINE SCREW, SLOTTED, #10-24 X 1/2

7 FWO500AA 12 FLAT WASHER, #8 SAE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



|

AVA/LN

NOILJI¥IS3T

A

¥ _ ¢
_ ANON wos 20/9/6 "n__.u_x,mma NO3 | A3 [ 310mm w1 40 14vd M 35N 20 1507050 0L LD . INAD. LN
O m @ M M 42 “ang 20/%76 SO [7630110 o SELL QDY GNe' INASNGS NALLIEN 1 KNG NTACatD)
ATANISSY QIAQEddY INMYIQ T34Y OL AYYLIIEJOdd 34Y NIJYIHL SINILNQI ANV ININNJI0Q SIHL
0S0SY OIHO ‘NONYIA INNOW 60011 L — .
avoy Movriovia sg E /911l q4-4 %mg\\
NOILVYOdNO0D THINY S @,

(o4 MO z# W3L) 13N00NdS ¥I1AI INIOVIdIY NIHM MIYOSAVO ANV
INN MIN HLM (OZ# O 6L# WIL) MINOSAYD ANV (GZ % 9# W3IL) LAN 3OV1d3Y

¥/-43 OL ¥3434 ‘ONINILHOIL NIVHD 404
(LZ ® SF WIL) TVIS-0LYIS 40 NOISYMEY INIATMd OL ONITIVISNI 340438 SIOv4 TI0
ONITIVISNE 340438 (Z# W3L) ONI¥-0 TI0

10/1e/8 “(Y3HSYM)

ada 0¢ % (ONY3A 3A33TS) 62 (3INITTS A1) 82 SMIL d3aay (§-2)

/,/ @
)

‘NOILVLOY 40 NOILO3YId NI AN
(J3ANNQY HLIM dITI TTYLSNI
YINIT Y3LSYA ONITIVISNI NIHM

d—d NOILOIS

ATTWTY

Nazemaza
N

Q O O O O

13IA2044S
JAnd 110 3an SSY1O LHOIS 10 38N

SLIAO0YLS
LAYHSANYYO

(o]

13X204dS d0LvaIganT ‘4 o




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
DUAL CHAIN DRIVE ASSEMBLY,C:D/6, PART NO. G-10225
STANDARD OR REVERSE ROTATION REF DRAWING A-11650

ITEM PART NUMBER QTY DESCRIPTION

1 B-3534 1 ECCENTRIC VERNIER CAP, JGC DUAL CHAIN, FORCE FEED
2 A-7367 1 SPKT,40-2 X 15T,IDLER ASSY

3 A-0085 1 SPKT,35-1 X 20T

4 A-0109 20 MACHINE SCREW PLUG, PLASTIC, 7/16-14

5 FWO0550HA 1 STAT-O-SEAL, 5/8 DIA., BLACK

6 FNO468IA 1 HEX NUT,STOVER TYPE C ,5/8-18

7 A-0010 2 O-RING,VT, 2.637 O.D. X .139

8 FCO0100DH 4 HEX HEAD CAPSCREW, 5/16-18 X 1-1/4, G9

9 A-11622 1 CHAIN ASSEMBLY, 35-1 X 72

10 FWO501CA 4 WASHER, 5/16 ID, PLAIN

11 A-7501 0 MASTER LINK, CHAIN, 40-2

12 A-11620 1 CHAIN ASSEMBLY, 40-2 X 82

13 B-3451 1 ECCENTRIC VERNIER CAP, JGC DUAL CHAIN, LUBE OIL
14 FWO503IA 2 WASHER,5/8 STEEL,X-TRA HVY

16 A-3200 0 BUSHING, BZ, IDLER SPROCKET, JGC:D

17 A-11625 1 IDLER SPACER, DUAL CHAIN, JGC:D/6

18 A-7515 1 IDLER SLEEVE,E:K:T:C:D/6

19 FCO107HV 1 HEX HEAD CAPSCREW, 5/8-18 X 5-1/2, G5
20 FCO0107GS 1 HEX HEAD CAPSCREW, 1/2-20 X 4, G5

21 A-11624 0 MASTER LINK, CHAIN, 35-1

22 A-11623 0 CHAIN, 35-1 X 72

23 A-11621 0 CHAIN, 40-2 X 82

24 FWO500HA 1 WASHER, 5/8 SAE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
25 FNO468GA 1 HEX NUT,STOVER TYPE C ,1/2-20
26 FWO500GA 1 FLAT WASHER, 1/2 SAE
27 FWO550GA 1 STAT-O-SEAL, 1/2 DIA., BLACK

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



_ £ 4

}

4
130 1 1HS

MZOZ W05 Q3H03HO

F F\v —.\o F _I_D NO3 ATY NO3 A3y | INIWNO0Q NI GINIVINOO NOLLYWHOSNI FTOHM NIHO Lavd NI 38N

19G81l-Y o om0

3LVQ/LINI

NOILdI¥083d

¥0 38070810 OL LHOM 3HL INVYO LON $300 LN "FANLOVANNYI

OL LHOIY 3HL S3AID NOILYHOJHO0D 131V Ad SWH3L

LLZO/LL ND ¥2G/1 | 0 3349V ANV INISNOO NILLIMM A8 ATNO "NOLLYHOAOO TaY
NMvHa 0L AYV1314d0dd 35V NIFY3HL SINILNOD ANV IN3WND0A SIHL

0G0€Y OIHO 'NONY3A LNNOW
avod MOVIrXOvig G€

NOILLVIOdd 0O THIIY

CarED

(61# WAL 'ONITIVLSNI 340438 ONIY-0 110 A
g-9aNOILO3S P NOILVION3S¥IATY  NOILV.ON QUVANVLS
(@ NOILOTS T35 ‘42 ® £2# SWALN HLIM 30¥1d3d NV ONILSIL 5VIaa RICIEN
il ¥314Y IAONY ‘ONILSAL OL ¥OId GITIVLSNI 38 OL (61 WaL) =S
(NOILYLOY 1034400 ¥04 TTVITa 339)
‘ATENISSY ONINNA G3LTTNOD 38 OL 3LV1d _ © 7
NOLLYIWSOANI MOYY NOILYL0Y 40 ONILNNOW GNY NOILY.NIIHO
LOFHHO0D 404 ¥IN0D dOL NI STIOH ¢330 86 X 8110 (€) TIIG =7 | g .
e & m m
ATENISSY
(v2i N3LI 8 £c# W3L) ¥300 1411 0L X08 1001 WO¥ (06# WAL) S1108 3A3 35N <—¢ | \/ od
g-4 NOILO3S ©
'SIOVNS
9 (12 _ L34SV9 40 S3IS HLO OL LNYORNENT 3ZI3S-1LNY NY ATddv =2
“TYINYI NI S3NTYA 3NDYOL ONY STHNAII0Nd ! o=
QIONIWNOD3Y ¥3d SYINILSYA TV NALHOLL ¥O N3SO0T 1 @ ‘
SILON ,
[¢) ) [¢) [©) [¢) [€) [©) [©) [©) [©) [©) [¢) N ) [¢) [¢) [©) ) © 0 g
+ o
d 4l
9
m < ©
@r © © . (@) © (@) (@) @) @) @) (@) (@] (@) © © o @) © (©) ; 09
e e e e S S S w5 0|
7V NOILO3S —o@)
n n n n n n n n n n | n n n n n n n n n n
| 74 L T 4 ) ]

o “r - .- < <o a--x o % o o ot 5 - o o 5 o - o ot

o
]

—=

n n n n n n n
|

<

(&)




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
TOP COVER AND BREATHER, PART NO. G-19684
1 PIECE TOP COVER GASKET, REF DRAWING A-18567

JGC:D/6.

ITEM PART NUMBER QTY DESCRIPTION

1 D-1596 1 COVER, TOP, STD, JGC/6

5 D-6129 1 TOP COVER GASKET, RET, 1 PIECE, 133-5/8 X 26-3/8
X 1/32

9 A-10187 62 SEMS BOLT, 1/2-13 X 1-3/4, G5

10 A-3568 1 INFORMATION PLATE, LUBE OIL FILTER

11 A-14766 1 DATA PLATE, FRAME SPECIFICATION

12 A-0719 1 INFORMATION PLATE, ROTATION ARROW

13 A-0463 1 CAUTION PLATE, CYLINDER VENTING

14 A-0464 1 CAUTION PLATE, COMPRESSOR VALVE

15 A-0138 1 NAME PLATE, ARIEL LOGO

16 FRO571CC 15 DRIVE SCREW, TYPE U, SS, #6 X 1/4

17 FCO0134BC 8 BUTTON HEAD CAPSCREW, #10-24 X 1/2, 316SS
19 B-4797 2 BREATHER, 2 NPT, FRAME

20 A-3203 2 THREAD FLG, 2"JGC:Z BREATHER

21 A-3204 2 O-RING, VT, 2.887 OD X .139, 75/85 DUROMETER
22 A-10201 8 SEMS BOLT, 3/8-16 X 1-1/2, G5

23 A-7656 2 PIPE PLUG,2"NPT,SLOTTED HEAD

24 A-0027 2 O-RING, VT, 2.520 OD X .210, 75/85 DUROMETER
30 FEO300EA 0 EYEBOLT,3/8-16 UNC

31 A-0467 4 PUSH-IN PLUG, PLASTIC, 3/8 THREAD, YELLOW

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



}

INIWND0QA NI G3NIVLNOD NOILYIWYOANI ITOHM NI 'HO Ldvd NI 3sn
¥0 38070810 OL LHOIY FHL INVHO LON $300 1N8 ‘FANLOVANNYI
OL LHOIY FHL STAIO NOILYHOJHOD T3V AG SWHTL

03349V ANV LINISNOO NILLIM A8 ATNO 'NOILYHOdH0D 131V
01 AdV1314d0dd 3V NIF3HL SINIINOO ANV INIWNJ0A SIHL

3LVQ/LINI

NOILdI¥083d

L]

7 _ g
190+ 1HS aNON . L 1/10/60 _g.w_mIU No3 | A No3 | Am
CEV8LY oo 7680 M) | 9521 | 0
050 OIHO ‘NONYIA INNOW
avoy MOVI¥Ov g ¢ Iﬁm@
NOLLVIOdH0OD THIIV

“IVANYIA NI S3NTYA 3N0YOL ANV S34NAID0Nd
J3ANTNANOI3Y ¥3d SHIANTLSVA TTV NILHOIL H0 NISOO0T -l

N

‘S31O0N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
FORCE FEED PRESSURE GAUGE PART NO. G-19564
3000 PSI, GAUGE WITH 3/8 TUBE ADAPTER. REF DRAWING A-18433

MOUNTS TO LUBE BLOCK

ITEM PART NUMBER QTY DESCRIPTION

1 A-17256 1 GAUGE, 3000 PSI, BACK MOUNT, 3/8T
10 PS0012BE 1 MALE ADAPTER,STL,3/8T X 1/4P
11 A-18430 1 REDUCING UNION TEE, STL, 3/8T,1/4T

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
FORCE FEED PROXIMITY SWITCH WITH PART NO. G-12164
MAGNETIC CYCLE INDICATOR FOR THESE REF DRAWING N.A.

DIVIDER VALVES:TRABON,SLOAN BROS,LUBESCI

ITEM PART NUMBER QTY DESCRIPTION

1 A-12814 1 FORCE FEED SHUTDOWN, KENCO PROXIMITY SWITCH,
TRABON, SB
2 A-14282 1 FF.CYCLE IND,CCT,TRAB

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



|

¥
T S A M L A S N ey et i oo o
woun] /85 I[ | /€Y [ O] 85 aew an s e 10, ey o a0t sl
0S0S¥ OIHO ‘NONY3IA LNNOW SOl IISY9 1V3S
AvOod MOVIXovid S¢ % G011 ¢ AT43d0o¥d 0L 81/14 06-G¢ 0L InDYOL A_ @ i ‘of 0N ¥04 OV14 0300V 28 © ‘Gf 3UON V14 G3AQV @
NOILVHOdY0D THIYV “I9NYTS LTINI Y3101
40 NOILYOOT d04 ONIMVHA 3NIMLNO 33S A_

ENA

“IYNNYIN_ NI SITIVA
3N0Y0L ANV S34NJ3004d JIANANNOOId
d3d SYANILSVA TV N3LHOIL d0 N3ISOOT

‘NMOHS SV NMOd Eom g, UM aNV_d4174
0L 140d Y, HIM (LFNAL) 3AVA TIVISNI

SSA0V448NS @w_m,qo
HL08 OL INVOIRMENT dZI3S—IINV NV Alddv

OLLVWAHIS TIO d4NT
eIy}

ININdIND3 ONINO0D

4IHIO ¥O
JOLVIavY




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST

THERMOSTATIC VALVE, 2" FLANGE, MOUNTED PART NO. G-8091
WITH 170 DEGREE ELEMENT REF DRAWING A-3224
JGC:D/4:6,JGE:K:T/6

ITEM PART NUMBER QTY DESCRIPTION

1 B-2746 1 THERMOSTATIC VALVE, 2"FLG, 170i¢%2F, FPE
2 FCO100HM 4 HEX HEAD CAPSCREW, 5/8-11 X 2-1/2, G9
3 FNO450HB 4 HEX NUT, 5/8-11, STL, ZINC PLATED

4 A-3221 1 GSKT,PIPE FLG,2"-150#,1/8

5 FWOS500HA 4 WASHER, 5/8 SAE

99 A-9732 0 ELEMENT,THERM VALVE,2",170,FPE
99 A-9733 0 O-RING\VT FPE
99 A-9734 0 LIP SEAL-TEFLON,2"VALVE FPE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



_ H39WNN
CELTN g

OIHO ‘NONY3A IW
NOILLVHOJHOO 1d14V
O

c8Iv

ONN 91-8/c
+ r
m+\_ ¥
—w | e * .'._m\\:.‘l
g — m\N 2l L

9¢cc-9




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST
ANALYZER EXTENSION SHAFT FOR ALL UNITS PART NO. G-2226
REF DRAWING A-2793
ITEM PART NUMBER QTY DESCRIPTION

1 A-0677 1 EXTENSION SHAFT, ANALYZER

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14

M

L

“INNNO00 NI GINIVINOD NOLLVWHOANI
A3 NO3 | AZ¥ | 3104 NI 40 Luvd NI 35N ¥0 3SOT0SIQ OL LHOM 3HL INVEO ION
$300 1NG “FUNLOVANNYA OL IHOW 3HL SIAI9 NOLLVHO4¥0D T3V

Nﬁb @ < 3INON 131¥08] :q3093HD) NO3
QBNIReY . L6/60/1 2 | /799

@O.vm — Av A8 SWYIL 03OV ANV INISNOD NILLEM A8 AINO °NOILYHOJN0D

:03A0¥ddV| E
g9l

T3V OL AYVL3INHONd 34V NIJYIHL SINIINOD ANV INIWNJOOQ SIHL

Lo

0S0S% OIHO ‘NON¥3A LNNOW
avoy YOovryovia s¢ lﬂmﬁ@. £29¢!
NOLLVd0dd0) THI4dV L1Ty]

MIN]—|O

VA TIM SINIWIONVYYY 4INNLIA IWNAIAIONI
“F1dNVX3 NV SY NMOHS SI 40SSIIdNOD MOYHL ¥Nn04

340434

YV qcsoom

=
I

=

[y m—

il

. © -8/1-1
056 © yl—,
Sle o] 9l-4/¢
19 0c-2/1  |e
14-81 3no¥ol] 3z1S 1108
O]

"A18W3SSY SIHL ¥04 @3¥IND3Y (HOV3
40 SALINVND ANY) SW3L ¥04 1S S1¥vd ONIANYANOOOY

3HL OL ¥343Y "03430QY0 LINN 3FHL OL ONINIVLY3d
NOILYYNOIANOD LOVX3 IHL IN3ISFdd3Y LON AVA ANV AINO
S3S0duNd NOILYYLSNTII ¥O4 SI ONIMVYA ATEWISSY SHL ©

"HOSSFYANOD FHL ONILYVLS
3SNYD JHL LOUYOD ANV INIWYILIA ‘dvd ON Sl

JH3HL 41 "MO0LS ¥3T334 ONISN WHIANOD "S3AIS HL0E NO
‘SINVH YINNLIA FHL NIIMLIIE dvO V S| JY3HL ‘GINILHOIL
AT43d0Y¥d SYINILSVA HLIM ‘CITIVISNI AT4Id0Nd zu_._gA

3UVa/LNI NOLLAI¥OS3a A
0102/52/90 *912Z, SVM ,§1Z, @
LS ‘1108 91-4/¢ (3SIAZY “F1avL OL 1108 ,02-2/1. d3aav (s-0)|

Y3HIO HOVA HLIM

LOVINOD NI “NOILO3S ¥3AVIUdS LIVHSUNWHD IHL
ONOWV ATIVOIILIWNAS d343IN3O W3HL NOILISOd
‘035N 38 0L 34V SYINNLIA JYOW ¥O OML NIHM

‘NOILO3S ¥3AVIYdS LVHSHNYYHO
3HL 40 ¥3IN3O 3JHL IV d33V1d 38 QINOHS
11 ‘03sn 38 0L SI ¥3INNIIA 3NO AINO NIHM

VNNV NI SINTVA 3NDYOL ANV S34NA3008d

@ (3ONINWOOIY ¥3d SYANILSVA TV NILHIIL O N3ISOOT

To

1o

-S3ION NOILVTIVLISNI TWOIdAL

o L = G5

o ° °

YLl
®

N u%www|:
|

iZ _




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST
CRANKSHAFT TORSIONAL VIBRATION DETUNER PART NO. G-5738
JGC:D FRAME REF DRAWING A-6742
ITEM PART NUMBER QTY DESCRIPTION
1 C-2000 1 TORSIONAL DETUNER, C:D, 4000 LB-IN2

2 A-3941 0 12-POINT CAPSCREW, 1-14 X 7-1/4, G8

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST

SPECIAL TOOLS PART NO. G-16337
JGC:D, W/110i¢¥2IND REF DRAWING N.A.

ITEM PART NUMBER QTY DESCRIPTION

1 A-0798 1 TOOL BOX

2 A-2289 1 VLV PULLER TOOL FOR'CT'VALVE

3 A-3055 1 CROSSHEAD INSTALL. TOOL,JGC

4 A-3056 1 PEG WRENCH,JGC

5 A-14790 1 PISTON ROD ENTERING SLEEVE, 2PC, JGC:D
6 B-1240 1 PISTON TURNING TOOL SUPT. ASSY

7 B-1512 1 PISTON TURN.TOOL,SPANNER JGC

8 B-3993 1 TURN IND,JGC:D, 110i;%2,3/4 DRIVE

9 B-1988 1 X-HD/PIN ALIGN. TOOL,JGC:D

10 C-3368 1 CONN ROD CAP REMOVAL TOOL,C:D

11 ER-63 1 TORQUE CHART, ALL UNITS

12 FC0102CG 6 HEX HEAD CAPSCREW, 1/4-20 X 1", G5
13 FEO300EA 6 EYEBOLT,3/8-16 UNC
14 FEO300GA 2 EYEBOLT,1/2-13 UNC
15 TAO0100GA 5 ALLEN WRENCH, 5/32 SHORT ARM

16 TAO100HA 5 ALLEN WRENCH, 3/16 SHORT ARM

17 TAO100LA 1 ALLEN WRENCH, 3/8 SHORT ARM
18 TAO0100NB 2 ALLEN WRENCH, 1/2 LONG ARM
19 TA0100QB 1 ALLEN WRENCH, 3/4 LONG ARM
20 FEO300HA 2 EYEBOLT,5/8-11 UNC

21 A-13636 1 VLV PULLER, 5/8 X 3/4 UNF,LONG
22 A-15236 1 THREAD GAUGE

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14

[4

}

1 40} 1HS

00241-V g

A18N3SSY

0L/%0/90 I

MZOZ W05 Q3H03HO

NO3

LEL]

NO3

A

01/81/50 NdO

NMYHO

€691

0G0€Y OIHO 'NONY3A LNNOW
avod MOVIrXOvig G€

NOILLVIOdd 0O THIIY

CarED

IN3WNO0A NI G3NIYANOO NOILYIWHOANI FTOHM NI 4O Ldvd NI 3SN

40 35070510 OL LHOI 3L INVI9 10N §300 18 ‘Jniovannwn | SLYOILN

NOILdI¥083d

L]

OL 1HOIE 3HL SIAID NOILVHOdHO0D T3V AG SW3L
03349V ANV LNISNOO NILLIMM A8 ATNO "NOILYHOdH0D 131y
OL AYV1314d0dd 3V NIFJ3HL SINFINOD ANV ININNO0A SIHL

‘NOISYday

IN3ATHd OL ONIMTIVLSNI 340438 (6# WALN ST¥IS-0-LVLS 40 S30V4 110 A

"NMOQ @3.L03IA ONINAJO HLIM (€# NLI) TIVLSNI A_

"SLIMSYO W3dI4 40 S3AIS HLOE OL INVIIHaNT 3Z3IS 1INV NV ZnﬁEA_

“IYNNYIAL NI STNTYA 3N0H0L ANY

S34NA3I00Hd A3IANIFWINODOTY d3d SHANILSVS TV NILHOIL O N3SOOT

-l

‘S31O0N

U

i

M

U




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
OVER PRESSURE RELIEF VALVE ASSEMBLY PART NO. G-17577
JGC:D/6 FRAME REF DRAWING A-17200

ITEM PART NUMBER QTY DESCRIPTION

1 B-1497 3 COVER, GUIDE, BICERA VALVE, JGC:D
2 B-1429 3 GSKT,RET,13-1/2X17-7/8X1/32

3 B-1496 3 BICERA RELIEF VLV JGC:D

4 A-3225 3 GSKT,RND,12-1/2 X 1/32

5 FCO0102GH 18 HEX HEAD CAPSCREW, 1/2-13 X 1-1/4, G5

9 FWO0550GA 18 STAT-O-SEAL, 1/2 DIA., BLACK

10 A-10187 36 SEMS BOLT, 1/2-13 X 1-3/4, G5

14 FCO110GH 6 SOCKET HEAD CAPSCREW, 1/2-13 X 1-1/4, G8

99 B-1496-K 0 RBLD KIT,BICERA VLV, JGC:D

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



NUMBER OF BASE

PLATES SECTIONS DESCRIPTION ARIEL PART No. | [TEM
3 4 5 6
1 1 1 1 INLET SECTION A-5537 1
3 4 5 6 INTERMEDIATE  SECTION A-5531 y)
1 1 1 1 END SECTION A-5538 3
3 TIE ROD W/NUT A-5539
3 TIE ROD W/NUT A—5540 .
3 TIE ROD W/NUT A—5541
3 TIE ROD W/NUT A—5542
36 | 45 | 54 | 63 O—RING, BUNA STANDARD A-5570 :
36 | 45 | 54 | 63 0—RING, VITON A-5703
Ve IS 3 NS COMPLETE
Sl B s | 8 BASE PLATE 6
Ll | £ | & ASSEMBLY
b D |
NOTE:
TEM #5 O-RINGS SHOULD BE
4 b PURCHASED IN A KIT (A-5340-K)
BUNA (ST'D) OR (A-5706-K) VITON.
THIS KIT IS SHOWN ON A—5340 SHEET 2.
O O
°o°o°o°
| | |
L qu quJ\ qud ) ®

\\\\\K::ﬁ/FOR NUT TORQUE REFERENCE ER-63

14799

10737/

12506

: IN TITLE BLOCK, REMOVED VENDOR NAME.
ON SHEET #2: IN TITLE BLOCK: REMOVED VENDOR NAME.
ITEM #4, PART NUMBER A-14282 WAS A-9787.

REVISED

DU
02/07/2008

8175

~ ARIEL CORPORATION
35 BLACKJACK ROAD

MOUNT VERNON, OHIO 43050

§
218200
1
015695

REV DESCRIPTION

INT/DATE

ECN

" DISTRIBUTION BLOCK
VALVE ®

DRAWING No.

A-554

O 2



WITHOUT CYCLE PIN ITEM | ARIEL PART |QUAN DESCRIPTION
A-5543 1 | DIVIDER VALVE, 6T

n g A-5545 | 1 | DIVIDER VALVE, 65
000 © o A-5547 | 1 | DVIDER VALVE, 9T
+ A-5549 | 1 | DIVIDER VALVE, 95
A-5551 | 1 | DIVIDER VALVE, 12T
A-5553 | 1 | DIVIDER VALVE, 12
U ATse55 | 1 | DVIDER VALVE, 18T
A-5557 | 1 | DIVIDER VALVE, 18S
A-5550 | 1 | DIVIDER VALVE, 24T
A-5561 | 1 | DIVIDER VALVE, 24S
A-5563 | 1 | DIVIDER VALVE, 30T
A-5565 | 1 | DIVIDER VALVE, 30S
A-5544 | 1 | DIVIDER VALVE, 6T W/CIP
A-5546 | 1 | DIVIDER VALVE, 65 W/CIP
A-5548 | 1 | DIVIDER VALVE, 9T W/CIP
A-5550 | 1 | DIVIDER VALVE, 95 W/CIP
A-5552 | 1 | DIVIDER VALVE, 12T W/CIP
, [ A-5554 | 1 | OVDER VALVE, 125 W/CP
o A-5556 | 1 | DIVIDER VALVE, 18T W/CIP
A-5558 | 1 | DIVIDER VALVE, 185 W/CIP
= | A-5560 | 1 | DIVIDER VALVE, 24T W/CIP
A-5562 | 1 | DIVIDER VALVE, 245 W/CIP
A-5564 | 1 | DIVIDER VALVE, 30T W/CIP
A-5566 | 1 | DIVIDER VALVE, 30S W/CIP
A-5567 | 1 | CROSSPORT BAR, RIGHT
CROSSPORT 3 | A-5568 | 1 | CROSSPORT BAR, LEFT
| 5 A-5569 | 1 | CROSSPORT BAR, BOTH
Xcror s o0 A-14282 | 1 | CYCLE INDICATOR
- @| 5 | Fcotisch | 2 | soc. cap. 1/4-28 X 1-1/4
i 3 ®| 6 | Foot1scl | 2 |soc. cap. 1/4-28 X 1-1/2
_i_ NOTE:
! 0-RINGS SHOULD BE PURCHASED IN A KIT (A-5340-K)
LT e B SE
T O A-5570 | 20 | O-RING, INTERFACE, BUNA
| L " ["A5703 | 20 | 0-RING, INTERFACE, VITON

I
|
00000 A-5696 | 4 | O—RING, ENCLOSURE, BUNA
! 0000 8 ' ’
T A-5704 4 | 0—RING, ENCLOSURE, VITON

514799 ] A-5695 | 4 | O—RING, OUTLET, BUNA
4112506 A-5705 O—RING, OUTLET, VITON
5110757 . s ARIE]L CORPORATION
SEE SHEET #1 FOR REVISIONS. U amg’ 35 BLACKJACK ROAD
%mmﬂ. il % g%gg S MOUNT VERNON, OHIO 43050
s " DISTRIBUTION BLOCK 3™ "% SHT 9
REV DESCRIPTION INT/DATE RE)V 55»,95 VALVE ® A_534O oF 2



3/07/12 ARIEL CORPORATION C/N: 001 RHCOVPO02
SALES ORDER COVER SHEET

SERIAL #: C131600, 02 & 04

PART: 12-1/2C CLASS DESCRIPTION: 12-1/2" JGC:D CYLINDER CLASS

PART NUMBER QTY DESCRIPTION DRAWING NO.
G-11921 1 CYL ASSY,12-1/2C:D,HES,STD 800 A-6370
G-1700 4 SUC VLV ASSY,12-1/2KCDT D-1092

G-1701 4 DIS VLV ASSY,12-1/2KCDT D-1093

PISTON ASSY 1 PISTON ASSY 12.500 C A-17412 2 SHT
B-2230-S 4 SUC VLV,148CT,NYX A-9265

B-2231-DD 4 DIS VLV,148CT, MTX A-9264



ANON s %6/11/9 PO NO3 [ A NOI [ A3¥ | qionn i w0 Lavd N1 380 A Y0/ LN NOILdINOS 3 A3d
0/€9-V . . 967878 20 | 7170 [0 | |l o, 5 et - —
AT8NISSY {q3A04ddY g J TIY OL AYVLINAONd WY NIFWIHL SINILNOD ONV LNIWAD  SIHL 5&;\%\@\8 © 1H0ddns mm%mﬁﬂu&%&m%m %mwomﬁm,_ m%%m%m%%mgwm@
0S0¢Y OIHO ‘NONYIA LNNOW 1266 | 1 206011 § s v o150 (0)
avod XAovrioviga <S¢ Qm_“mav L9 OISV 9 ey INIDYOINITY 0vd INTWA TI9NY 0300Y 40 B €0 20 'vd 't @
NOILVJOdd0.0 THIYV 1008 | ¢
418v0IddY J43HM SIOVSSYd JOLYIIONT ON'ld OL d4Sn ¥
AANISSY JVINDILdYd SIHL J05 039IN03Y CIYONYIA NI SIATVA JN0Y0L ANV S34N03004d
(HOV3 JO STILLNYND ONV) SWALI ¥04 LISIT SLHVd ONIANYIWODIY JAANINNODdd ddd SL108 TIW NALHOIL H0 NASOOT —¢
OL d3434 0343040 LINA JHL OL ONINIVLddd NOILYSNIIANOD ‘NOISYHaY  INIATHd
LOVX3 JHL INASIEdIY ATIVSSIOIN LON AV ONY AINO OL ONITIVISNI 340439 (8# W3L) W3IS—0LYIS 40 S3ov4 110 N4
S3S0ddNd NOILYALSNTIE 404 SIONIMYEd ATGWASSY SIHL G ©
SIOVAHNS (GF WILD LINSVO OL INYOIMENT 3ZIFS—IINY NV AlddY L
© 0 v DO
@ e/dﬁ M@m@ =100
Wl_._‘\‘\i — 1 — -] ©
| D
, &
v
® ® ©
0¢
o ! 0¢
@: |
! ©
o — k@
A 8l 7
! ©
8l
@ @ .
, S NG
@ | NS ©
© , % [l
©
© |\ = 2
|
| q)
® &
8l @ 1OIDIP
® D06
2 I I A L
‘ m ;
)

I~z M3

20 M
— A




3/16/12

12-1/2" JGC:D CYLINDER BODY

WITH HEAD END SUPPORTS.

RDP 727#, MAWP 800#

ITEM
NUMBER PART NUMBER

001

002

003

004

005

006

008

009

010

011

012

013

016

017

018

019

020

021

023

025

033

100

D-4025

C-1259

A-2080

FC0100IM

B-3549

FC0120JW

FWO0550ID

A-0830

A-0815

A-0811

PT0200CB

A-3780

A-0465

FRO571CC

PP0810GB

A-0640-A

A-0640-B

A-0827

A-2074

A-2114

A-3989

HD-4025

PARTS LIST

PART NO. G-11921
REF DRAWING A-6370

QUANTITY DESCRIPTION

0 CYL,12-1/2C:K-HP, 800

0

1

CE HEAD,12-1/2C:D

STL GASKET,12.938 X 12.625 X60

14 HEX HD CAP, 3/4-10 X 2-1/2 G9

1

2

2

2

GSKT,RND,22-1/2 X 1/64,18 HOLE
12 12 PT,7/8-9X 6 G8
2 STAT-O-SEAL,VT,75DUR. 3/4 DIA
MALE CONN,STL,  1/4T X 1/8P
MALE ELBOW,STL, 1/4T X 1/8P

HEX RED BUSH,STL,1/4M X 1/8F

100 " SS TUBING, 1/4 OD X .035 WALL

2

1

CHK.VLV,DOU.BALL SOFT SEAT SS
DATA PLATE,CYLINDER SPEC STD
12 DRIVE SCREW, #6 X 1/4 SS,U-TP

6 PIPE PLUG,1/2NPT,HEX HD,STL

2 INFO PLATE,SUCTION

2 INFO PLATE,DISCHARGE

2

MALE CONN,STL,  1/4T X 1/4P
LUBE FITTING,3/4-10 X 4

HEX PIPE NIPPLE,STL,1/4 X 1/8
STREET ELBOW,45,1/8P STL

1 CYL ASSY,12-1/2C:D,HES



g

_ Y3WNN
¢601-Q -omyq assv

OIHO*NONM3A "I W

Zo_wqmoamOu 1314V

pAPS

3se

by

¢0gC-9

8612-9

6181-9

vGl1-9

01£1-9

004-9

6£61-9

9v91-9

'S32V4HNS
13XMSVO OL INVIIHENT
3Z213S-11NV NV AddVv

20 AIND 24800 1JIMY
01 tHY3INJONd Y NI-JYIHL
LNJINOD ONY ANIWIIOO SML

O G

ONITIVLSNI 340438 9NIY-0 .:OQ

TIVANVYIAL NI S3NTVA 3n0HOL ANV S34NA3 D08
J3ANIWWOIO3H H3d SH3INILSV4 T11v NILHOIL HO N3ISO007

(s) (v)

|

/ ,.//

vl

AN
//// -

SO\
N

X
/,

7.

.4<>O§mm\20_b<|ﬁ<kmz_u>|_<>
HO4 Y3IHSVM Qmo<m,@Ih ONNB -, |

- 310N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12

PARTS LIST
SUCTION VALVE, RETAINER AND CAP PART NO. G-1700
12-1/2" JGK:C:D:T CYLINDER CLASS REF DRAWING D-1092

ITEM PART NUMBER QTY DESCRIPTION

1 SUCTION VALVE 0 FOR VALVE PART NUMBER, SEE COVER SHEET

2

3

A-2079

B-1044

B-1045

A-0724

FCO171FHJ

1 STEEL GASKET, 06.623 OD X 06.435 ID X .030, VALVE
1 VLV RET,S&D,12-1/2KCZ,15-7/8C

0 VALVE CAP, 12-1/2K:K PRC:K HP:C:C PRC:Z

1 O-RING, VT, 6.645 OD X .210, 75/85 DUROMETER

4 12-POINT CAPSCREW, 3/4-10 X 2-3/4 X 15/16, G8

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



HIGANN
M@;@TQ "OMYQ "ASSY
OIHO‘NONY3A "L W .
WANYI NI SIMIVA 3N0HOL ANV S3HNA3I04d
mzm_mmmoa%u 131V GIANIWNODIY H3d SHINILSVH 11V NILHOIL HO N3SOO0T : ILON
3 _,, -J
»_afy ONITIVLSNI 340439 9NIH-O 110
: X
‘§IIVAINS
NN

13XSVO 01 INvOIH8N1
JZ13S-1INV NV A1ddV

| t0g2-9

GOl -0 U
0261-9
GG1-9
121-9
1021-9

v9Gl-9 IV AOWIY/NOI LV TIVLSNI FATIVA
p91-9 ¥O4 YIHSVM a3QV3IHHL ONNSB-.|




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
DISCHARGE VALVE, RETAINER, CAP PART NO. G-1701
12-1/2" JGK:C:D:T CYLINDER CLASS REF DRAWING D-1093

ITEM PART NUMBER QTY DESCRIPTION

1 DISCHARGE VALV 0 FOR VALVE PART NUMBER, SEE COVER SHEET

2 A-2079 1 STEEL GASKET, 06.623 OD X 06.435 ID X .030, VALVE
3 B-1044 1 VLV RET,S&D,12-1/2KCZ,15-7/8C

4 B-1045 0 VALVE CAP, 12-1/2K:K PRC:K HP:C:C PRC:Z

5 A-0724 1 O-RING, VT, 6.645 OD X .210, 75/85 DUROMETER

6 FCO171FHJ] 4 12-POINT CAPSCREW, 3/4-10 X 2-3/4 X 15/16, G8

7 A-2695 2 THUMB SCREW, NYLON, 1/4-20 X 1"

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



| € ¢ }

7401 LHS 01/20/01 NdM INFWNOOG NI G3NIYANOD NOLLYINHO-NI TTOHM NI MO Lvd NI 35N
aNON ., H0HO G NO3 | AR¥| 34535010510 OL LHoR L LD 10N 300 1n@ FunLovamuw| YO NOILdIOS3a

OL LHOIY 3HL STAIO NOILYHOdA0D 1314V A9 SWH3L
N F .VN F < :w_“‘%m\mm 0L/¥0/0} INDOD 0891 | 0 QI3HOV ANV LNISNOO NILLIMM A8 ATNO "NOILYNOAOD TaIY

N0 01 AdV1314d0dd 3V NIF3HL SINIINOO ANV INIWNJ0A SIHL

AN g
NOLLVIOdd OO THIEV
=l
3031d aNO

= m/ﬁ@a e

I\

¥3L3NVI \ — 5o A T . . —

1NO¥3ANN
3dAL INOD —7
¢ (8)

"LHOIVYLS ¥O INOD 3031d OML HO INO 38 AVAINOLSId  -0) 'ONITTV.LSNI 340438 ONIF-O TI0 ATLHOIT A
"LNN NOLSId NI S310H ONINJNL SLi4 (9# WALI) SMIYOS 13S NIVLIY OL HONN MOldd A
HOIHM TOOL ONINANL 3SN - AOY NO.LSId NO HONJYM dVdLS 3Sn LON Od
"(TIYANYIA TYOINHO3L 3HL ¥O ALY1d ¥L¥A SNOILYOIHI03dS ¥IANITAD 339) "SNOILYENOIANOD 3NIT IENL ONIMOVd HO4 ¢# L33HS OL d343d €

"AONVYEYITD NOLSId "33 LSNrAvY OL IATVA NOILONS "33 IAONTY A

"1INN SIHL 40 ATANISSYIY "0 A19INISSY ¥04 SINTVA INDH0L

"H3AANITAO OL ANV S34NA300dd AIANTNNOITY HO4 TYNNVIN TYOINHOTL OL ¥343d -C
031108 SI (Z# W3L1) 3SYD ONIMOV ¥3 L4V SLAN aNLS JIL NILHOILTY A

'ATENISSY ¥VINJILYYd SIHL ¥04 d34IN03Y (HOVH 40 SILILNYND ANY)

"ONIMOVd ONITIVLSNI 340439 SONILLIH ITHNISSY A SIW31I ' J04 LSITS1HVd ONIANVANOJJY OL ¥343d "A343dH0 LINNFHL OL
ONINIV.LH3d NOILVENOIANOD LOVXd IHL INISFHdIH ANHVYSSIOIN LON
"AINO SNOLSId 303d (2) OL A1ddY (V1# B €1# Th# ‘L 1# w_\,_m_._._vA AVIN ANV ATNO S3SOddNd NOLLYILSN T H04 SI ATNISSY NOLSId SIHL -l
‘S310N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST

12.500 C PISTON ASSEMBLY; 06.500 STROKE. PART NO. PISTON ASSY

G-SHEETS USED: G-17838, G-18853, G-18011, G-18113, REF DRAWING A-17412 2 SHT
G-18022.

ITEM PART NUMBER QTY DESCRIPTION

1 C-2641 1 PIST,WB ,12-1/2C,2PC

2 A-4008 4 PISTON RING,12-1/2C:D:Z:U

3 C-1248 1 PROD, 6.50STK/48.855LG

4 B-1488 1 PISTON COLLAR, 4-3/8 OD, JGC:D

5 B-1489 1 PISTON NUT, 4-3/8 OD, JGC:D

6 FSO0405ElI 2 SET SCREW, CUP POINT, 3/8-24 X 1-1/2
7 B-1462 1 PACKING CASE, 2.500 ROD, 351-1500 PSI

8 FC0120JW 4 12-POINT CAPSCREW, 7/8-9 X 6, G8
9 A-0827 0 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT

10 PT0200CB 30." TUBING, SS, 1/4 OD X .035 WALL

11 SC-2639 0 PIST,wWB ,12-1/2C,CE/PC

12 SC-2640 0 PIST,wWB ,12-1/2C,HE/PC

13 A-7477 0 O-RING, VT, 10.270 OD X .070, 75 DUROMETER
14 FPO505GE 0 ROLL PIN, 5/16 OD X 3/4 LONG

15 A-2078 1 WEAR BAND12-1/2KCZ:CTZ/LM,2.0W

99 B-1462-K 0 REBUILD KIT, 2.500 PISTON ROD PACKING

99 B-1690-K 0 REBUILD KIT, 2.500 OIL WIPER PACKING, WAT

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14 | € }
SR INON | OWZOIOLNEL | hoa | nas|  won | nas| tsmooooncmmaios touvmo s snnnso toanast | awvaum
CLVLLV oo OVROOL D ore | o
0S0€¥ OIHO ‘NONY3IA LNNOWW
avoy MOVI¥Ov g ¢ %
NOILLVIOdA0OD THIAV
bl H
,” 1 ,, ﬁ’ ‘u o
:V 7 A: \‘ il ‘”H/J
NIVEa/ LINJA
8l
(378v21ddY NIHMW)
NI 7000

(319v0I1ddY NIHM)
SY9 39UNd ONINOYd

(319v011ddV NIHM)
1n0 1002

()0 s

S/

(318Y011ddV NIHM)
SY9 I9UNd ONINOVYd

3gn
ONIMOVd




<C

()

8 I L I 9 _ s I ¥ I ¢ _ z _ !
N @ Av —\ _ m MZOZ s i N3 " (] -] NOILdINOS3A mﬂm_ﬁuz Va/UNI NOLAI¥OS3a P
o U6/60/L |  eemowmmocimomen  (OOVP 01898191 o N O e . 2©
9vl-4 wme NOLYINGYL 33S Nm\mO\m ﬂﬁa %ﬁ%&iﬁﬁ%@%&mﬁﬁ%ﬁ G60G | | |£S00L| L /10 200 oV o Amuv.ﬁiwm.mnmﬂmnﬁm Q
TH1-80 s - H) | B e e MRS (872G | 2 |90701] 8
JSd 00Gl Ol _mm@ 0S0S¥ OIHO ‘NON¥3IA LNNOW w 8696 | ¢ [v6801| 6 NMOHS SY GTTBNISSY 38 IS SON W3S <3
doy N\ L=¢ AVOd JOVINOVIE S g €086 | ¥ |¢66S 1|01 “JOIN3S 394Nd ¥O4 ¥L#F WAL HLM (LF WAL) 3ONV14
INIMIVA A0H NOISId NOILVH0dd0) TIIYV vouows rw e | 909 [ G A ﬂo wem YIANNAD 9NMTd 30IAMIS FOUNA-NON ¥04 +iF WALl E\_;
9718 ONV 18Z1-8 S3A3593dnS 9Md SHL 6@ L#NAL) FONVIS 40 3AIS INVEA 9NTd “INIA ¥O 398nd ¥04 LdN ¥/} <¢
SONIY 18, 40 NOILVINIIHO 1934800 INIY . dN, 40 NOILVINGO 1034400  ONIM VM, 40 NOILVINGIMO 1234809 'X08 ONIANLS OINI Q3LT08 SI 3SVO ¥3LAV NALHOLY
s - ® 3 N ® IO —3 C @ SLANMOOT 38 1SN (L1 WaL) SLON ants 3L <<1]
108 NO CITIVISNI N3HM 1SS TS M- ey SION
TNV ON3 0d3z 7 JUNSSIY_SIIV4 INIY Z N

SVH ONII dNXOvaE

HOV3 40 3AIS Q331

43HI390L AITIMOC

NSST¥d STV
4V SO OML LS4l ONI 40 301 3A00N9

ONIY INIY
dniova INJONVL Ling ®
vIavy ° ° g e
INIY
ANIONVL Ling 004 NO GITVISN] N3HM ‘08 Z/1=L NO 001
INJONVL LING ONV Wiavy NG, 304 LaN #/1
) ===
‘08 Z/1-L NO 8
901 SIT0H A\s ‘e
NN €1-2/1 868
066'8” € % 2 — b
3408 NI
_ NA kﬁ%r 0G¢'G4
1 e lvw ¥ [dd ¥4 dd dd F )
86+Z 9 s
0052? Hieo [

1SS[1dN ¥/1 "9N1d 130S X3H| 300580dd
14S[ 02-%/1 43S dvd "GH X3H] 39201004

vl]e | ‘ |v._ _.A|.>~_o U i1
[ ® *
4] 08 X -

1
3
T2 IVid|  LGeeV] | S = --
IS 02—¥/1 1NN ONIS 31| VOO9¥ONd| ¢ | IT W N
1.0S[91/7-8 X 0z—¥/)_QNIS 3L HID0020G4 | ¢ | OF _1
M3 «dN, YIMVINE WNSSd| ¥GG0L-Y| | [ 6 @ Al = /
TO/HL__ig, 9N V3 JPNIS|  Goze—v| s [ 8 |® \
34| VM. ONW IvaS T1anod|  91evv| ¢ | L |es® 9
ROV IMSV9|_e9ze—v| 1 [ 9 ¢l — 7 =~
o dn) GNI| 8seev| 1] G “dAL
dnd 10| 95eev v g w\ﬂovzo 901 . —
dnd NVid|_SGeev] ¥ [ ¢ |® STIOH (¥) via I _ o~ _ .
3Vid INIA| 0955V 7 98 2/1-L NO owA —] ) =
RIS W ey T 3an1, 404 1dN +/1
TV NOLLdINOS3a SFBNON ol was mo

Livd ww
IS _13vd ININOdW0D l

[=)

8 [ L [ 9 I S [ ¥ [ ¢ I 4 I |



b4 | ¢ | 4 |
mm N m I< ON "9Ma m ZOZ :3V0S @@zuMN >mz ‘@314103dS ulm?ﬂw_luIwﬂ_3m<m.xu@_zﬂ_<m“uuw1m—m_z zwouxwlmvﬂo_mzux_o m_._.<c\._._z_ NOLLdI¥0S30 A
N LV @@\ —\ 0l 03 oo TI0HM NI 40 18vd NI 3Sn xmzwuw._o%mn"ozwhouhﬂ_w_w_‘mﬂhzw_‘wﬁzmw_‘z_ lo0z/22/20 ) @
mt_wmw _~ S300 1N8 ‘IYNLOVANNYA OL LHOIN 3IHL S3AID zo_._.<~._on_zoo 131V a 1V3S 3ATVA JHL WOY4 ONI¥ ¥3LNO 3HL QIAOW3IY
sl 06/L0/6 O wumalDRRG [ 7 |5 S0 O hsshoo Naillh 8 A0 oiv0dkoo [ e 3008 GaIVadN @
QMW_DQOA/I._Q_ S 44 ‘0L W3l ALV1d IATVA 40 M3IA Q3SIAFY A—Im_v
1D “AANTIVA NOILONS v
0S0¢¥ OIHO ‘NONY3IA LINNOW Am% Em:._v NId T041dS
avoy Movryovig s (CTamiv ) .
NOLLVIOJdNO) TAINV l ANV ddvno AAIVA 40 SLSISNOD AN% _2”._5 A1GNISSY AYvNO JATVA
GC—=44 43S 1108 §4IN4O 40 AT19N4SSY ¥04
-S410N B
[
_|1||||%|\ Z 3
v N Z |
| 5 | !
; %[\\ s I D
®
| | — —
_
A
@ |
0
_
vId O




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
0.3940=A PART NO. B-2230-S
1.4570=B REF DRAWING A-9265
6.6350=C
0.1020=LFT

ITEM PART NUMBER QTY DESCRIPTION

1 A-2179 1 SUC VLV SEAT,148CHT

2 A-2180-A 1 SUC VLV GUARD ASSY,148CHT

3 A-17241 1 CENTER BOLT, 12-POINT, 7/16-20 X 2-1/2

4 A-5506 1 VLV PLT,148CT.197THK,NYX

5 A-2166 1 GUIDE RING,148-179CT,.338 THK

6 A-1345 16 SPRING (.354/.276 OD X .630 FREE LENGTH) YELLOW,
.028 WIRE DIAMETER

7 A-2039 2 SPIROL PIN,.118D X .591L

10 A-2183 1 WAFER SPRING,148CHT

12 A-2167 1 VLV WASHER,7/161D X 1"-8 THD

99 KB-2230-S 0 KIT,VLV,148CHT,NYX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



V96—V .. INON s

NO3

A3

‘ON Ldvd @@\—«\OF Dm“ouv_ouxo

66LL

66/L2/6 9 e

6758

(34N900dd v

"0314193dS  ISIMYIHLO SSTINN
1°0°£1~-43 NOILVOIJ103dS T3V ¥3d ONIONVYITOL ANV ONINOISNIWIQ

———— ONIMVYQ 3TvOS ION 00 ----
*0314103dS 3SIMYIHLO SSIINN SIHONI NI ¥V SNOISNINIQ

“ININNI0Q NI A3NIVINOD NOILVNYOANI
3T0HM NI 40 L¥vd NI 3Sn d0 3SO0TISIA OL LHOI 3HL INVY9 LON
S300 1N8 ‘JYNLOVANNYA OL LHOR 3HL SIAID NOILYHOJY0D T3V
A8 SWY3IL @3349V ANV IN3ISNOD NILLIIM A8 AINO  °NOILVYOY0D
131V 0L A¥VLIIINOYd 38V NIFYIHL SINIINOD ANV IN3INNJ0Q SIHL

NOILdI¥OS3a

Ay

IV3S IATVA 3HL WO¥4 ONIM ¥3IN0 JIAOW3Y

L0 "INTVA 394VHOSIA

3L

0508% OIHO ‘NON¥3IA LNNOW
avoy XOVr3ovlg S¢ lﬁmﬁa-
NOILVJ0dd0D TAIdV

|[——

(/# W3L) NId 108IdS
ANV Q4VN9 IATVA 40 SISISNOD (Z# WAL) A19W3SSY a¥vn9 INTVA

'G¢—d3 435 1108 d3INJO 40 ATaNISSY 404

%
7

vid 9




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12

PARTS LIST
0.1960 =A PART NO. B-2231-DD
1.4570 =B REF DRAWING A-9264
6.6600 =C
0.1020 =LFT

ITEM PART NUMBER QTY DESCRIPTION

1

2

10

12

99

A-2184 1 DIS VLV SEAT,148CHT

A-2185-A 1 DIS VLV GUARD ASSY,148CHT

A-2150 1 CNTR BOLT,12 PT, 7/16-20 X 2

A-8178 1 VLV PLT,148CT.197THK,MTX

A-2166 1 GUIDE RING,148-179CT,.338 THK

A-1344 32 SPRING (.354/.276 OD X .630 FREE LENGTH) GREEN,
.026 WIRE DIAMETER

A-2039 2 SPIROL PIN,.118D X .591L

A-2183 1 WAFER SPRING,148CHT

A-2167 1 VLV WASHER,7/161D X 1"-8 THD

KB-2231-DD 0 KIT,VLV,148CT,MTX

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14 | € 4 l
1 40} LHS
INON .| Z0EG 1 wea || wos | | soossncmaios touvmon souso b awvaun
m w w @ I< B N m OL IHOIE JHL S3AIO NOILYHOdHOD 13V A9 SWH3L -
. .m_“‘wmﬁm 6/10/ Iwm,;\vm . 6789 0 ¥9€EL | ¥ 3349V ONY INISNOD NILLIMM A8 ATNO "NOLLYHOAHO0D T3y SAYVANYLS INFHYND 01 d31vadn
01 AYV.13IdONd IV NIFHIHL SINILINOD ANV LNIWNJ0A SIHL >>m_> ﬁo DMDQ( .v(@ wzo_wzm_\/__ﬁ_ DM>OS_MM EnN@@ . —m _\/_OKH_ m —«%
0S0€¥ OIHO 'NONY3A LNNOW vS8L | 1 8 2D INOY LL# 8 6% SWILI G3LYD013Y :€0® 20 NOHA Zh# 3 28 WOX
avoy MovrMovig s¢ nmmma D [ 22600 | 2 0M# SW3LI a3L¥O013Y B vV 1IV13A a3aav ‘ze# 3 Lg# SWALI a3aay
Z o Hrﬁé Omm OO \Hm Hm< ¥0® 20 INO¥4 Lg# ® 924 SW3LI 03LY0013Y ‘g-8 MIIA 3AAY ¥90 @
Geool | € aoozooo | B#SOYHA3AAV-108 29® "114 9 014 SILON d3AAY VD ‘6# ILON

_®___
Y3ANTTAD

OO T AME

"3719ISSOd SV OV V1V 43ANITAD OL 3SOT10

SV 9V.L IONVHYIT0 a3XI4 d3dAV LNNOW F18V0ITddY JHIHM

"A18N3SSY ¥V INDILYYd NOA HO4 A3dIND3Y

(HOV3 40 SILILNYNOD ANV) SW3LI ¥04 1SI1S.14vd

3HL OL ¥343d "A3430H0 LINN FHL OL ONINIV.LE3d SINTLI
10VX3 FHL IN3STddTFH ATTdYSSIOIN LON AVIN ANV ATNO

S3S0ddNd NOILYHLSNTII 404 SI ONIMYEA AT1dINISSY SIHL

“SIWFLI 3S3HL ¥O4 STINAF00Hd 1VIO3dS H04 VNNV

"IHOIL 39 1SNIN LI
W3LS OL F1ANVH "SININOJINOD 40 AT9INISSY FHL LY
J3NINYE313a 38 TIIM 114 d3dVL 40 IONV1d4300V

=) ()

— T |®

0L )

TYOINHO3L OL d3434 SNOILYOITddY 38NT-NON HO4 “zo_._.:<oA O

8

% ®

na

a3aav :¢90 'SaT-1d 06€ YO SLY14 2/}-¢ INOHOL NIHL ‘SET-14 0¢
0L 3NOHOL SYM ‘F#3LON Q3SIATY YD 3903 A0S OL NMYHATY

SAVIYHL WALS OL INVOI4aNT 3ZI3S-ILNY NV >._n_n_<A_

‘ONINEINISSY 340439

‘NMOQ @3.LNIOd 39 0L 38NL INIA A

"SIOVHUNS LIMSVYO OL LNVOIHENT 3ZIFS-ILNV NV ZnﬁZA_

‘@3.LV3S ATIN4 SIITANVH §3AYOTINN TLNA LN Zm_._._._o_._.A @)

'ONITIVLSNI 340439 ONINO goA

ONITTV.LSNI 340438 ONIJ ANV 3404 110 ATLHOIT A

IVNNYIAL NI S3NTVYA 3N0Y0L ANV S34NA3004d

® e
LALTEW

- -~

A3AN3ININODTY HAd SHANALSYH 11V NILHOIL O NISO01 -l
1] @A%A@ o
- ! L
- TH— M : __\
i, 2
. g —
s - 1RO




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12 ARIEL CORPORATION C/N: 001 RHCOVP02
SALES ORDER COVER SHEET
SERIAL #: U90129, 31 & 33
PART: G-11018 DESCRIPTION: VVCP,12-1/2KCZ
12-1/2"JGK:T:C:D:Z:U UNLOADER ASSEMBLY, PART NO. G-11018
STAINLESS STEEL TUBING AND FITTINGS. REF DRAWING A-6883

ITEM PART NUMBER QTY DESCRIPTION

1 C-0999 1 UNL.HEAD,12-1/2KCZ

2 D-1123 1 ADAPTER, HEAD END UNLOADER, 12-1/2K:C:Z

3 C-1375 0 UNL PIST,12-1/2KCZ

4 C-3719 0 UNLOADER STEM, K:C:Z, 2-1/2-8 THREAD

5 A-0035 1 O-RING, VT, 10.895 OD X .210, 75/85 DUROMETER
6 A-2080 1 STEEL GASKET, 12.938 OD X 12.625 ID X .060, HEAD
7 A-0478 1 UNL.PISTON RING, 9-1/2 O.D.

8 (C-0983 1 UNLOADER LOCKING HANDLE, 2-1/2-8 THREAD

9 A-2397 1 RETAINER, UNLOADER PACKING, K:C:Z

10 A-2395 1 BACK-UP RING, PACKING

11 A-2400 1 COMPRESSION SPRING, UNLOADER, 3-7/16 OD

12 A-2399 1 V-RING PACKING, UNLOADER, 2-3/4 ID X 3-1/2 OD

13 FCO0120IT 14 12-POINT CAPSCREW, 3/4-10 X 4-1/2, G8

14 A-2390 1 SELF-LOCK NUT, ESNA, THIN, 1-1/2-12

15 A-2392 1 SNAP RING, INTERNAL, SS, 3-3/4 BORE

16 FCO110EH 2 SOCKET HEAD CAPSCREW, 3/8-16 X 1-1/4, G8
17 A-0500 1 GREASE FITTING CAP, PLASTIC

18 A-0938 1 MALE CONNECTOR, SS, 1/4 TUBE X 1/4 NPT

19 PZ0230BA 1 STRAIGHT GREASE FITTING, 1/4-18

20 A-2394 1 BELLOWS, THREAD PROTECTOR, UNLOADER

21 A-2398 1 BACK-UP RING, BELLOWS



3/07/12

22

23

24

25

26

27

28

32

FC0134CC

PT0201CD

C-0984

A-0256

A-0755

FRO571CC

AC-3723

A-12927

SALES ORDER COVER SHEET

4 BUTTON HEAD CAPSCREW, 1/4-20 X 1/2, 316SS

5." TUBING, 316 SS, 1/4 OD X .065 WALL

1 UNLOADER HANDLE, 3 PRONG

1 MACHINE SCREW PLUG, PLASTIC, 1/2-13

1 DATA PLATE, UNLOADER HEAD SPECIFICATION
4 DRIVE SCREW, TYPE U, SS, #6 X 1/4

1 UNL PIST ASSY,12-1/2KCZ

1 DATA PLATE, UNLOADER ADAPTER SPECIFICATION



VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET

12-1/2C Class Cylinder

Stroke: 6.50 in 165 mm

Bore: 12.500 in 318 mm

MAWP: 800 psig 55.2 bar(g) 5516 kPa(g) 56.2 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 800 55.2 barg 5516 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 9.5in 241 mm
Stem thread lead (pitch): 0.125 in 3 mm
Total travel: 4.0 in 10.2 cm
Number of turns from closed to fully open: 32

A distance - see diagram

%:g - closed: 4-5/8 in 11.7 cm
| - open: 8-5/8 in 21.9 cm
A A

Minimum added fixed clearance: 4.9 in3 79.7 cm3
Additional added clearance when fully open: 284 in3 4654 cm3
Total added clearance when fully open: 288.9 in3 4733.6 cm3
Clearance volume change per turn: 8.9 in3 145.4 cm3
Clearance volume change per change in travel: 71.0 in3/in 458.1 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 0.6%
Additional added clearance when fully open: 35.6%
Total added clearance when fully open: 36.2%
Head end clearance change per turn: 1.1%
Head end clearance change per change in travel: 8.9% /in 3.5% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 16.4%

Total head end clearance when fully open: 52.1%

PLEASE NOTE: Itis important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 07Mar201



Estimated Gas Rod Load and Pressure Limits for 6.5 inch stroke at 1000 RPM

Cylinder Class: 12-1/2C Bore, inches: 12.500
Cylinder Serial Number: C-131600, 02 & 04
900
810 Relief Valve Setting (MAWP) = 800 psi
(311,727) Rated Discharge Pressure (RDP) = 727 psig
720 7 @oa121)
® ’
= ”,u"
= mm""'m
= 630 g
@
E /
T 540 / //
? ,(,Q/458)
= 450/ B T e s i .
o (0,439) 1+ iSpecific Gravity = 0.65 ;
=
% —— [Specific Gravity = 1.5 |
2 360
o
=]
=2
i) AIIowgbIe Rod Loads - JGC
5 270
2 Cjnmpressicn, Ib: 60,000
= Tension, Ib; 57,000
Total, Ib: 114,000
180
% These application limts must also be checked (see Ariel Performance program):
- Maximum allowable discharge temperature (MUST be less then 350 degree F.)
- Minimum allowable volumetric efficiency
- Crosshead pin load reversals
(0,0
90 180 270 360 450 540 630 720 810 900

Suction Pressure, psig at cylinder flange

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 07Mar2012



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12 ARIEL CORPORATION C/N: 001 RHCOVP02
SALES ORDER COVER SHEET
SERIAL #: C131601, 03 & 05

PART: 8-3/8C CLASS DESCRIPTION: 8-3/8"JGC:D CYLINDER CLASS

PART NUMBER QTY DESCRIPTION DRAWING NO.
G-12308 1 CYLINDER ASSEMBLY, 8-3/8C:D, HES, STD, 1895 MAWP  A-3259
G-1548 4 SUC VLV ASSY, 8-3/8KCDT C-0971

G-1565 4 DIS VLV ASSY, 8-3/8KCDT C-0972

PISTON ASSY 1 PISTON ASSY 08.375 C A-17412 2 SHT
B-1938-S 4 SUC VLV, 90CT ,NYX,M/S A-9265

B-1939-DD 4 DIS VLV, 90CT ,MTX,M/S A-9264



0Z Wil AOY¥d SOV ONIONOJSIUHAD ONY ¥ 310N Q3AONIY

"SON WALl QIINVHO ‘dvl Q3AaV ¥04 JONVAVITO
3N9 OL (21 WAL) INIENL CALION ‘IdN 2/} g3aay

&) &

NON e ¢6-£1-10 hwu@a NOZ [ABM|  NO3 |A3M|3io4n i a0 tavd N 3N 40 IS0 L LEOR AL INVED LON NOLLAINISI0
05—V g R VI AT AR it ey e
0GOSy OIHO ‘NONY3IA LNNOW 99941 |
avod Movriovig <S¢ gv TATA A
NOILLVH0Odd0D THIdV 9/c/ ¢

F18V0INddY J4FHM SIOVSSVd dOLVIIANI 9Mld OL oum:A_

“IWANVIA NI SIATVA 3NDUOL ANV SFINA300dd
(3AN3ANODIIY ¥3d SYANALSYA TIV N4LHOIL ¥0 N3IS00T  °¢

‘NOISVY8V INJAJdd OL
ONITIVISNI 340438 (8 W3L) SvIS—OLVIS 40 SIIV4 .__oA_

'SIOVAUNS (Gf WAL) L3NSVD OL LNVOIMENT 3Z3S-LINV NV Alddv<<l|
| 'SION

DO ®
&)
S

A 7
1
1
1

2 &

|
e | cly
|

/YA e
77/ 77/,

)




3/07/12

PARTS LIST
8-3/8"JGC:D CYLINDER BODY PART NO. G-12308
WITH HEAD END SUPPORTS. REF DRAWING A-3259

RDP 1720#, MAWP 1895#

ITEM PART NUMBER QTY DESCRIPTION

1 D-4189 0 CYLINDER, 8-3/8K:T:C:D, HES, 1895 MAWP
2 C-1253 0 CRANK END HEAD, 8-3/8C:D
3 A-2064 1 STEEL GASKET, 09.125 OD X 08.500 ID X .060, HEAD

4 FC0120JQ 16 12-POINT CAPSCREW, 7/8-9 X 3-1/2, G8

5 B-3549 1 GASKET, 22.500 OD X 18.516 ID X 0.015, CYLINDER,
18 HOLES

6 FC0120JW 12 12-POINT CAPSCREW, 7/8-9 X 6, G8

8 FWO0550ID 2 STAT-O-SEAL, VT, 75 DUROMETER, 3/4 ID

9 A-0830 2 MALE CONNECTOR, STL, 1/4 TUBE X 1/8 NPT

10 A-0815 2 MALE ELBOW, STL, 1/4 TUBE X 1/8 NPT

11 A-0811 2 HEX REDUCING BUSHING, 1/4 NPT (MALE) X 1/8 NPT

(FEMALE), STL
12 PT0200CB  100." TUBING, SS, 1/4 OD X .035 WALL

13 A-3780 2 CHECK VALVE, POPPET, DOUBLE BALL, SOFT SEAT, SS,
1/4 NPTF INLET X 1/4 NPTF OUTLET

16 A-0465 1 DATA PLATE, CYLINDER SPECIFICATION, 3-1/2 X 2-1/4
17 FRO571CC 12 DRIVE SCREW, TYPE U, SS, #6 X 1/4
18 PP0810GB 6 PIPE PLUG, HEX HEAD, 1/2 NPT, STL

19 A-0640-A 2 INFORMATION PLATE, SUCTION

20 A-0640-B 2 INFORMATION PLATE, DISCHARGE

21 A-0827 2 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT

23 A-2072 2 LUBE FITTING, 3/4-10 X 4-1/2

25 A-2114 2 HEX REDUCING NIPPLE, 1/4 NPT (MALE) X 1/8 NPT
(MALE), STL

33 A-3989 2 STREET ELBOW, 45i;%%, 1/8 NPT, STL

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12
PARTS LIST

100 HD-4190 1 CYL ASSY, 8-3/8C:D,HES

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



. H3IBWNN
|.60- O, ‘oMua ASSY
OIHO NONY3A LW
NOILYHOdHOI 1314V
vvhm_w_

'S30VIUNS
L3INSVO O1 INVOIHEN
3Z213S-1INV NV Alddv

TIVANVIAL NI S3NTVA 3N0YHOL ANV S34NA3D04d

Q30NINNOI3Y H3d SH3INILSVH 71V NILHOIL HO N3ISOOT

ONITIVLSNI 3404389 9NIY-0 .:o%

o)

(S T b 9
\

V1SN JATIVA

"IVAONIY/ NOIL
3 "YHL1 ONNB-,|

Y1l
HO4 Y3IHSVYM 434V 3

. 310N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***

3/07/12

PARTS LIST
SUCTION VALVE, RETAINER AND CAP PART NO. G-1548
8-3/8" JGK:C:D:T CLASS REF DRAWING C-0971

ITEM PART NUMBER QTY DESCRIPTION

1 SUCTION VALVE 0 FOR VALVE PART NUMBER, SEE COVER SHEET

2

3

A-2071

B-1041

B-1040

A-1888

FC0171GKL

1 STEEL GASKET, 04.373 OD X 04.055 ID X .030, VALVE
1 VLV RET,S&D, 5-3/8K-DW,8-3/8KC

0 VALVE CAP, 8-3/8K:K PRC:C:C PRC:Z

1 O-RING, VT, 4.512 OD X .139, 95 DUROMETER

4 12-POINT CAPSCREW, 7/8-9 X 3-1/2 X 1-1/16, G8

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



NN@O- O.w;mm m.w_mma

OIHO*NONY3A ‘LI

IPLE

NOHLYVHOHO) 1314V |

'S3Iv4HNS
L3INSVI OL INvOIHENM
JZI3S-1INV NV Alddv

Sv/llI-9

0I191-9

G9GI-9

(J3AN3NWOI3Y H3d SYH3NILSVY 1Iv NILHOIL HO N3ISOO0T : 310N

TIVANVIN NI S3NTVA 3n0HOL ANV S34NQ3004d

ONITIVLISNI 340438 9NIY-0 110

@

l ) 9

L

v

T U VR

Y

m\?

T )

N _ | —

“IVAOW3IH/NOILVYTIV LSNI SATIVA
404 Y3IHSVYM (03AV3IYHL ONNB- |




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
DISCHARGE VALVE, RETAINER, CAP PART NO. G-1565
8-3/8" JGK:C:D:T CLASS CYLINDER REF DRAWING C-0972

ITEM PART NUMBER QTY DESCRIPTION

1 DISCHARGE VALV 0 FOR VALVE PART NUMBER, SEE COVER SHEET

2 A-2071 1 STEEL GASKET, 04.373 OD X 04.055 ID X .030, VALVE
3 B-1041 1 VLV RET,S&D, 5-3/8K-DW,8-3/8KC

4 B-1040 0 VALVE CAP, 8-3/8K:K PRC:C:C PRC:Z

5 A-1888 1 O-RING, VT, 4.512 OD X .139, 95 DUROMETER

6 FCO171GKL 4 12-POINT CAPSCREW, 7/8-9 X 3-1/2 X 1-1/16, G8

7 A-2695 2 THUMB SCREW, NYLON, 1/4-20 X 1"

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



| € ¢ }

7401 LHS 01/20/01 NdM INFWNOOG NI G3NIYANOD NOLLYINHO-NI TTOHM NI MO Lvd NI 35N
aNON ., H0HO G NO3 | AR¥| 34535010510 OL LHoR L LD 10N 300 1n@ FunLovamuw| YO NOILdIOS3a

OL LHOIY 3HL STAIO NOILYHOdA0D 1314V A9 SWH3L
N F .VN F < :w_“‘%m\mm 0L/¥0/0} INDOD 0891 | 0 QI3HOV ANV LNISNOO NILLIMM A8 ATNO "NOILYNOAOD TaIY

N0 01 AdV1314d0dd 3V NIF3HL SINIINOO ANV INIWNJ0A SIHL

AN g
NOLLVIOdd OO THIEV
=l
3031d aNO

= m/ﬁ@a e

I\

¥3L3NVI \ — 5o A T . . —

1NO¥3ANN
3dAL INOD —7
¢ (8)

"LHOIVYLS ¥O INOD 3031d OML HO INO 38 AVAINOLSId  -0) 'ONITTV.LSNI 340438 ONIF-O TI0 ATLHOIT A
"LNN NOLSId NI S310H ONINJNL SLi4 (9# WALI) SMIYOS 13S NIVLIY OL HONN MOldd A
HOIHM TOOL ONINANL 3SN - AOY NO.LSId NO HONJYM dVdLS 3Sn LON Od
"(TIYANYIA TYOINHO3L 3HL ¥O ALY1d ¥L¥A SNOILYOIHI03dS ¥IANITAD 339) "SNOILYENOIANOD 3NIT IENL ONIMOVd HO4 ¢# L33HS OL d343d €

"AONVYEYITD NOLSId "33 LSNrAvY OL IATVA NOILONS "33 IAONTY A

"1INN SIHL 40 ATANISSYIY "0 A19INISSY ¥04 SINTVA INDH0L

"H3AANITAO OL ANV S34NA300dd AIANTNNOITY HO4 TYNNVIN TYOINHOTL OL ¥343d -C
031108 SI (Z# W3L1) 3SYD ONIMOV ¥3 L4V SLAN aNLS JIL NILHOILTY A

'ATENISSY ¥VINJILYYd SIHL ¥04 d34IN03Y (HOVH 40 SILILNYND ANY)

"ONIMOVd ONITIVLSNI 340439 SONILLIH ITHNISSY A SIW31I ' J04 LSITS1HVd ONIANVANOJJY OL ¥343d "A343dH0 LINNFHL OL
ONINIV.LH3d NOILVENOIANOD LOVXd IHL INISFHdIH ANHVYSSIOIN LON
"AINO SNOLSId 303d (2) OL A1ddY (V1# B €1# Th# ‘L 1# w_\,_m_._._vA AVIN ANV ATNO S3SOddNd NOLLYILSN T H04 SI ATNISSY NOLSId SIHL -l
‘S310N




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
08.375 C PISTON ASSEMBLY; 06.500 STROKE. PART NO. PISTON ASSY

G-SHEETS USED: G-17955, G-18698, G-18012, G-18113, REF DRAWING A-17412 2 SHT
G-18021.

ITEM PART NUMBER QTY DESCRIPTION

1 C-1236 1 PIST,WB, 8-3/8C

2 A-3220 4 PISTON RING, 8-3/8C:T&HP:Z:U

3 C-1247 1 PROD, 6.50STK/45.860LG

4 B-1488 1 PISTON COLLAR, 4-3/8 OD, JGC:D

5 B-1489 1 PISTON NUT, 4-3/8 OD, JGC:D

6 FSO0405ElI 2 SET SCREW, CUP POINT, 3/8-24 X 1-1/2

7 B-1463 1 PACKING CASE, 2.500 ROD, 1501-2450 PSI, STD/S2/L2

GUIDE, PU DRILLED
8 FC0120JS 6 12-POINT CAPSCREW, 7/8-9 X 4, G8
9 A-0827 0 MALE CONNECTOR, STL, 1/4 TUBE X 1/4 NPT

10 PT0200CB 30." TUBING, SS, 1/4 OD X .035 WALL

15 A-2069 1 WEAR BAND, 8-3/8K:C&HP:Z,2.0W
99 B-1462-K 0 REBUILD KIT, 2.500 PISTON ROD PACKING
99 B-1690-K 0 REBUILD KIT, 2.500 OIL WIPER PACKING, WAT

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14 | € }
SR INON | OWZOIOLNEL | hoa | nas|  won | nas| tsmooooncmmaios touvmo s snnnso toanast | awvaum
CLVLLV oo OVROOL D ore | o
0S0€¥ OIHO ‘NONY3IA LNNOWW
avoy MOVI¥Ov g ¢ %
NOILLVIOdA0OD THIAV
bl H
,” 1 ,, ﬁ’ ‘u o
:V 7 A: \‘ il ‘”H/J
NIVEa/ LINJA
8l
(378v21ddY NIHMW)
NI 7000

(319v0I1ddY NIHM)
SY9 39UNd ONINOYd

(319v011ddV NIHM)
1n0 1002

()0 s

S/

(318Y011ddV NIHM)
SY9 I9UNd ONINOVYd

3gn
ONIMOVd




g | L | 9 I S I ¥ | g 1 z I L
INON Wi Jm] e feel Noudiosa T B R oS30
- = DAy —=== ONIMV JVOS LON 00 ---= L “IVI30 ONW M8, d300Y
o 76/60/L dgh|  mesmeSmomia O O e e arrea] [ | s s vtk B
M,QAV _. |m o Lavel ZO_._.<|_Dm<._. m_m_m ML 310HM NI 40 1¥vd NI 35N %0 ump_%_umssnow_hmw_.u_umw gﬁxﬁ_ mmOm — mwmw N L2718 60/L1/9
'l N@ \ @O \ m _l_O S300 INg ‘FYNLOVANNYN OL LHOW 3HL SIND zo:&omxoo TRV 134 00VZ OL 10Gk SV 0018
971 —80 as Héz_ ] A e L 4 0 oumoan® 1 840G € 1469818
13
JIISd 05v¢ DL 10Sl ool o0ey OIHO *NONNIA LNNOW 8LSG{€ 176801 6 NMOHS SV GITGNISSY 38 LSIA SONR VS <<
a0y z/1-¢ avod Movryovia ss  (TEmv ) c0ss [ [eessifol :
J0IA43S 398Nd ¥O4 1 WAL HUM (1F WAL) FONV14
1 ONIMIVd 0¥ NOLSId. NOLLVH0dd0) THIYV nouwons ow e | 9CC9 | G J968G 1YL 40 30IS ¥IANMAD 9NTd 3DIAYIS 39MNA-NON ¥O04 ¥L# WAL HLIM —
(1#N3L) 3WV4 0 3QIS W4 9N “INIA O 39uNd ¥O4 LdN ¥/1 <]
SONIY 418, 40 NOILVINAMO 1034400  ONI¥ .dN, 40 NOIVINIMO 1034400  ONI IVM, 40 NOILVINIMO LO3F¥¥0D 'X08 INI4NLS OINI 431108 SI ISYO ¥3LdY NILHOLIY
- ® - - ® MO0 — 3 - ® 'SLNYO0T 38 1SN (11 WaL) SIN anis 3L <<T]
| 3als Y 7 AL /w% I TION |
Q0¥ NO GITVISNI N3HM ASSINd NSSTYd ENEEY!
JONVVIT0 ON3 037« / 7 N
i RSP,
773
— ) P\ ¥IHLIO0L CITIMOQ 2ANSSId S0V —
wA \.'VWw/n 7 v SON OAL 1SHL4 ONIY 40 3dIS IN00YD
’ % \\r
INIY N "‘ NI INIY
0 dnxove Nidvy INJONVL Ling . 0
INFONVL mﬂ_m @0y NO QITTVISNI NIHM > 2 <
Sa¥d NI 3AVH SONIY HOOE @ 00006000
INIONVL L1n8 TNV Tviavy 98 /1L NO 207 70 ®
— LANIA, 804 LN ¥/1 0 ~
08 ¢/1-L % y @
*007 SIT0H (2
NN £1-Z/1 g * — 1 —
| nIV_ q
868 7
s & wm —
— L Ivw @ IyM gl | dle ¥l dlE §I8 K dn —
] ©
8692, S I ) bro
ooge® | T —ae |4
Yo
. T
ASSHIAN #/1 9n1d 13¥00S X3HJ 300680dd] | 1 ¥ | 6]
3 Toz01001] ¢ ¢ 1 - B
£Ge6-V] 1 [ ¢ g 3409 "NIN
CADEEORE] I 06768
HID002004] ¢ | OF __1 +
$GGOL-V] | | ¢
— S| cozev| ¢ | 8 Jo / —
91Ch—V T looeo 1 < [~
] I
8GECV S ] 8 |
29¢¢-Y [ - l LMV NOLLYOLLIN3QI
Soeev] v | ¢ o o | dAL dno o r
0950V T . _ . o
. ) 28 2/1-L NO "001
mmmﬂ T '8 8/L-9 NO 001 3807, ¥04 1dN #/1
NOLLdIOS30 S |wofreu] STI0H (8) i .l S N P
1S _1¥vd ININOJWOD | ! ﬂw
] T 7 T ] T T T 17 T T T 4 T T



b4 | ¢ | 4 |
mm N m I< ON "9Ma m ZOZ :3V0S @@zuMN >mz ‘@314103dS ulm?ﬂw_luIwﬂ_3m<m.xu@_zﬂ_<m“uuw1m—m_z zwouxwlmvﬂo_mzux_o m_._.<c\._._z_ NOLLdI¥0S30 A
N LV @@\ —\ 0l 03 oo TI0HM NI 40 18vd NI 3Sn xmzwuw._o%mn"ozwhouhﬂ_w_w_‘mﬂhzw_‘wﬁzmw_‘z_ lo0z/22/20 ) @
mt_wmw _~ S300 1N8 ‘IYNLOVANNYA OL LHOIN 3IHL S3AID zo_._.<~._on_zoo 131V a 1V3S 3ATVA JHL WOY4 ONI¥ ¥3LNO 3HL QIAOW3IY
sl 06/L0/6 O wumalDRRG [ 7 |5 S0 O hsshoo Naillh 8 A0 oiv0dkoo [ e 3008 GaIVadN @
QMW_DQOA/I._Q_ S 44 ‘0L W3l ALV1d IATVA 40 M3IA Q3SIAFY A—Im_v
1D “AANTIVA NOILONS v
0S0¢¥ OIHO ‘NONY3IA LINNOW Am% Em:._v NId T041dS
avoy Movryovig s (CTamiv ) .
NOLLVIOJdNO) TAINV l ANV ddvno AAIVA 40 SLSISNOD AN% _2”._5 A1GNISSY AYvNO JATVA
GC—=44 43S 1108 §4IN4O 40 AT19N4SSY ¥04
-S410N B
[
_|1||||%|\ Z 3
v N Z |
| 5 | !
; %[\\ s I D
®
| | — —
_
A
@ |
0
_
vId O




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
0.3940=A PART NO. B-1938-S
1.4570=B REF DRAWING A-9265
4.3880=C
0.0940=LFT

ITEM PART NUMBER QTY DESCRIPTION

1 A-5954 1 SUC VLV SEAT, 90CT ,M/S

2 A-4372-A 1 SUC VLV GUARD ASSY, 90CT

3 A-17239 1 CENTER BOLT, 12-POINT, 3/8-24 X 2-1/2

4 A-5446 1 VLV PLT, 90CT.236THK,NYX

5 A-2925 1 GUIDE RING,75CFT,.370 THK

6 A-12007 9 SPRING (.354 OD X .709 FREE LENGTH) BLUE, .037
WIRE DIAMETER

7 A-2039 2 SPIROL PIN,.118D X .591L

10 A-3573 1 WAFER SPRING, 90CFT

12 A-2930 1 VLV WASHER,3/81DX 3/4-10 THD

99 KB-1938-S 0 KIT,VLV, 90CT ,NYX,M/S

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



V96—V .. INON s

NO3

A3

‘ON Ldvd @@\—«\OF Dm“ouv_ouxo

66LL

66/L2/6 9 e

6758

(34N900dd v

"0314193dS  ISIMYIHLO SSTINN
1°0°£1~-43 NOILVOIJ103dS T3V ¥3d ONIONVYITOL ANV ONINOISNIWIQ

———— ONIMVYQ 3TvOS ION 00 ----
*0314103dS 3SIMYIHLO SSIINN SIHONI NI ¥V SNOISNINIQ

“ININNI0Q NI A3NIVINOD NOILVNYOANI
3T0HM NI 40 L¥vd NI 3Sn d0 3SO0TISIA OL LHOI 3HL INVY9 LON
S300 1N8 ‘JYNLOVANNYA OL LHOR 3HL SIAID NOILYHOJY0D T3V
A8 SWY3IL @3349V ANV IN3ISNOD NILLIIM A8 AINO  °NOILVYOY0D
131V 0L A¥VLIIINOYd 38V NIFYIHL SINIINOD ANV IN3INNJ0Q SIHL

NOILdI¥OS3a

Ay

IV3S IATVA 3HL WO¥4 ONIM ¥3IN0 JIAOW3Y

L0 "INTVA 394VHOSIA

3L

0508% OIHO ‘NON¥3IA LNNOW
avoy XOVr3ovlg S¢ lﬁmﬁa-
NOILVJ0dd0D TAIdV

|[——

(/# W3L) NId 108IdS
ANV Q4VN9 IATVA 40 SISISNOD (Z# WAL) A19W3SSY a¥vn9 INTVA

'G¢—d3 435 1108 d3INJO 40 ATaNISSY 404

%
7

vid 9




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12

PARTS LIST
0.2750 =A PART NO. B-1939-DD
1.4570 =B REF DRAWING A-9264
4.4110 =C
0.0870 =LFT

ITEM PART NUMBER QTY DESCRIPTION

1 A-5956 1 DIS VLV SEAT, 90CT ,M/S

2 A-4373-A 1 DIS VLV GUARD ASSY, 90CT

3 A-2158 1 CNTR BOLT, 12 PT, 3/8-24X2

4 A-8325 1 VLV PLT, 90CT.236THK,MTX

5 A-2929 1 GUIDE RING,75CFT,.362 THK

6 A-12064 18 SPRING (.354 OD X .669 FREE LENGTH) GREEN, .041

WIRE DIAMETER

7 A-2039 2 SPIROL PIN,.118D X .591L
10 A-3573 1 WAFER SPRING, 90CFT
12 A-2930 1 VLV WASHER,3/81DX 3/4-10 THD

99 KB-1939-DD 0 KIT,VLV, 90CT ,MTX,M/S

WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
DOES NOT REPRESENT THE QUANTITY REQUIRED.



14 | € 4 l
1 40} LHS
INON .| Z0EG 1 wea || wos | | soossncmaios touvmon souso b awvaun
m w w @ I< B N m OL IHOIE JHL S3AIO NOILYHOdHOD 13V A9 SWH3L -
. .m_“‘wmﬁm 6/10/ Iwm,;\vm . 6789 0 ¥9€EL | ¥ 3349V ONY INISNOD NILLIMM A8 ATNO "NOLLYHOAHO0D T3y SAYVANYLS INFHYND 01 d31vadn
01 AYV.13IdONd IV NIFHIHL SINILINOD ANV LNIWNJ0A SIHL >>m_> ﬁo DMDQ( .v(@ wzo_wzm_\/__ﬁ_ DM>OS_MM EnN@@ . —m _\/_OKH_ m —«%
0S0€¥ OIHO 'NONY3A LNNOW vS8L | 1 8 2D INOY LL# 8 6% SWILI G3LYD013Y :€0® 20 NOHA Zh# 3 28 WOX
avoy MovrMovig s¢ nmmma D [ 22600 | 2 0M# SW3LI a3L¥O013Y B vV 1IV13A a3aav ‘ze# 3 Lg# SWALI a3aay
Z o Hrﬁé Omm OO \Hm Hm< ¥0® 20 INO¥4 Lg# ® 924 SW3LI 03LY0013Y ‘g-8 MIIA 3AAY ¥90 @
Geool | € aoozooo | B#SOYHA3AAV-108 29® "114 9 014 SILON d3AAY VD ‘6# ILON

_®___
Y3ANTTAD

OO T AME

"3719ISSOd SV OV V1V 43ANITAD OL 3SOT10

SV 9V.L IONVHYIT0 a3XI4 d3dAV LNNOW F18V0ITddY JHIHM

"A18N3SSY ¥V INDILYYd NOA HO4 A3dIND3Y

(HOV3 40 SILILNYNOD ANV) SW3LI ¥04 1SI1S.14vd

3HL OL ¥343d "A3430H0 LINN FHL OL ONINIV.LE3d SINTLI
10VX3 FHL IN3STddTFH ATTdYSSIOIN LON AVIN ANV ATNO

S3S0ddNd NOILYHLSNTII 404 SI ONIMYEA AT1dINISSY SIHL

“SIWFLI 3S3HL ¥O4 STINAF00Hd 1VIO3dS H04 VNNV

"IHOIL 39 1SNIN LI
W3LS OL F1ANVH "SININOJINOD 40 AT9INISSY FHL LY
J3NINYE313a 38 TIIM 114 d3dVL 40 IONV1d4300V

=) ()

— T |®

0L )

TYOINHO3L OL d3434 SNOILYOITddY 38NT-NON HO4 “zo_._.:<oA O

8

% ®

na

a3aav :¢90 'SaT-1d 06€ YO SLY14 2/}-¢ INOHOL NIHL ‘SET-14 0¢
0L 3NOHOL SYM ‘F#3LON Q3SIATY YD 3903 A0S OL NMYHATY

SAVIYHL WALS OL INVOI4aNT 3ZI3S-ILNY NV >._n_n_<A_

‘ONINEINISSY 340439

‘NMOQ @3.LNIOd 39 0L 38NL INIA A

"SIOVHUNS LIMSVYO OL LNVOIHENT 3ZIFS-ILNV NV ZnﬁZA_

‘@3.LV3S ATIN4 SIITANVH §3AYOTINN TLNA LN Zm_._._._o_._.A @)

'ONITIVLSNI 340439 ONINO goA

ONITTV.LSNI 340438 ONIJ ANV 3404 110 ATLHOIT A

IVNNYIAL NI S3NTVYA 3N0Y0L ANV S34NA3004d

® e
LALTEW

- -~

A3AN3ININODTY HAd SHANALSYH 11V NILHOIL O NISO01 -l
1] @A%A@ o
- ! L
- TH— M : __\
i, 2
. g —
s - 1RO




*** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING SPARE PARTS. ***
3/07/12 ARIEL CORPORATION C/N: 001 RHCOVP02
SALES ORDER COVER SHEET
SERIAL #: U90130, 32 & 34
PART: G-11011 DESCRIPTION: VVCP, 8-3/8KCZ
8-3/8" JGK:T:C:D:Z:U UNLOADER ASSEMBLY, PART NO. G-11011
STAINLESS STEEL TUBING AND FITTINGS. REF DRAWING A-6883

ITEM PART NUMBER QTY DESCRIPTION

1 C-0993 1 UNL.HEAD, 8-3/8K:C:D

2 C-0998 1 ADAPTER, HEAD END UNLOADER, 8-3/8K:C

3 C-1372 0 UNLOADER PISTON, 8-3/8K:C:Z

4 C-3719 0 UNLOADER STEM, K:C:Z, 2-1/2-8 THREAD

5 A-0687 1 O-RING, VT, 7.895 OD X .210, 75/85 DUROMETER
6 A-2064 1 STEEL GASKET, 09.125 OD X 08.500 ID X .060, HEAD
7 A-2356 1 UNL.PISTON RING, 6-1/4 O.D.

8 (C-0983 1 UNLOADER LOCKING HANDLE, 2-1/2-8 THREAD

9 A-2397 1 RETAINER, UNLOADER PACKING, K:C:Z

10 A-2395 1 BACK-UP RING, PACKING

11 A-2400 1 COMPRESSION SPRING, UNLOADER, 3-7/16 OD
12 A-2399 1 V-RING PACKING, UNLOADER, 2-3/4 ID X 3-1/2 OD

13 FC0120JV 16 12-POINT CAPSCREW, 7/8-9 X 5-1/2, G8

14 A-2390 1 SELF-LOCK NUT, ESNA, THIN, 1-1/2-12

15 A-2392 1 SNAP RING, INTERNAL, SS, 3-3/4 BORE

16 FCO110EK 2 SOCKET HEAD CAPSCREW, 3/8-16 X 2, G8

17 A-0500 1 GREASE FITTING CAP, PLASTIC

18 A-0938 1 MALE CONNECTOR, SS, 1/4 TUBE X 1/4 NPT
19 PZ0230BA 1 STRAIGHT GREASE FITTING, 1/4-18

20 A-2394 1 BELLOWS, THREAD PROTECTOR, UNLOADER

21 A-2398 1 BACK-UP RING, BELLOWS



3/07/12

22

23

24

25

26

27

28

32

FC0134CC

PT0201CD

C-0984

A-0256

A-0755

FRO571CC

AC-3720

A-12927

SALES ORDER COVER SHEET

4 BUTTON HEAD CAPSCREW, 1/4-20 X 1/2, 316SS

6." TUBING, 316 SS, 1/4 OD X .065 WALL

1 UNLOADER HANDLE, 3 PRONG

1 MACHINE SCREW PLUG, PLASTIC, 1/2-13

1 DATA PLATE, UNLOADER HEAD SPECIFICATION
4 DRIVE SCREW, TYPE U, SS, #6 X 1/4

1 UNL PIST ASSY, 8-3/8KCZz

1 DATA PLATE, UNLOADER ADAPTER SPECIFICATION



VARIABLE VOLUME CLEARANCE POCKET (Headend Unloader) DATA SHEET

8-3/8C Class Cylinder

Stroke: 6.50 in 165 mm

Bore: 8.375 in 213 mm

MAWP: 1895 psi 130.7 bar(g) 13066 kPa(g) 133.2 kg/cm2(g)

General Data for VVCP (independent of cylinder):

*Note: If VVCP services another cylinder, it

MAWP*: 1895 130.7 barg 13066 kPa(g) may have a higher MAWP than the above
VVCP piston diameter: 6.25 in 159 mm
Stem thread lead (pitch): 0.125 in 3 mm
Total travel: 4.0 in 10.2 cm
Number of turns from closed to fully open: 32

A distance - see diagram

%:g - closed: 4-5/8 in 11.7 cm
| - open: 8-5/8 in 21.9 cm
A A

Minimum added fixed clearance: 2.2in3 35.6 cm3
Additional added clearance when fully open: 123 in3 2016 cm3
Total added clearance when fully open: 125.2 in3 2051.2 cm3
Clearance volume change per turn: 3.8 in3 63.0 cm3
Clearance volume change per change in travel: 30.8 in3/in 198.4 cm3/cm

Clearance Data for VVCP alone, in percent of swept volume of above cylinder:

Minimum added fixed clearance: 0.6%
Additional added clearance when fully open: 34.4%
Total added clearance when fully open: 35.0%
Head end clearance change per turn: 1.1%
Head end clearance change per change in travel: 8.6% /in 3.4% /cm

Clearance Data with VVCP installed on above cylinder with standard valves,
in percent of swept volume:

Minimum fixed head end clearance: 15.1%

Total head end clearance when fully open: 49.4%

PLEASE NOTE: Itis important to understand that the percent clearance figures for the variable
volume clearance pocket above include the cylinder headend clearance. However, any valve
spacers or other non-standard added clearances on the unit must be accounted for.

ARIEL CORPORATION
35 Blackjack Road, Mount Vernon, OH 43050 PH:740-397-0311
Printed: 07Mar201



Estimated Gas Rod Load and Pressure Limits for 6.5 inch stroke at 1000 RPM

Cylinder Class: 8-3/8C Bore, inches: 8.375
Cylinder Serial Number: C-131601, 03 & 05
2000
Relief Valve Setting (MAWP) = 1895 psig
1800

(956,1723) | Rated Discharge Pressure (RDP) = 1723 psig
(1405,1723)

!

1600 e /

1400

1200 o
/]
o 636) | /
o /

Discharge Pressure, psig at cylinder flange

1000 s R S
(0,979) 1" {Specific Gravity = 0.65 ;
—— |Specific Gravity = 1.5 |
800
500 AIIowgbIe Rod Loads - JGC
Cjnmpressicn, Ib: 60,000
Tension, Ib:; 57,000
Total, Ib: 114,000
400
200 These application limts must also be checked (see Ariel Performance program):
- Maximum allowable discharge temperature (MUST be less then 350 degree F.)
- Minimum allowable volumetric efficiency
- Crosshead pin load reversals
(0,0)
200 400 600 800 1000 1200 1400 1600 1800 2000

Suction Pressure, psig at cylinder flange

This chart defines allowable operating limits for gas rod loads and standard working pressures. Pressure
combinations falling above the line for the applicable Specific Gravity of the gas being compressed will exceed
the Rod Load limitations of the equipment.

Calculations are based on 80 degrees Fahrenheit hydrocarbon gas at 1500 ft. elevation.

Printed: 07Mar2012



